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Test Report No. : HK2308233869-4E .
Date of issue
Equipment under Test : Smart Phone
Model /Type : K60

F5 Pro, F50 Pro, K60 Pro, K60E, M13, M13 Pro, M5s Pro,

Series Models M5s, X5 Pro, F3 Pro, X40, X40 Pro, X40 Edge, F5,
Note12 Pro, M6 Pro, 114 Pro max, 115 Pro max, G14 Pro,
S22Ultra, S23 Ultra, G22

Applicant i Shenzhen Haimeilan Technology Co., LTD.

: 9V777, East 9th Floor, Building 2, SEG Science Park,
Address Huagiang North Street, Futian District, Shenzhen, 518000

China
Manufacturer : Shenzhen Shengkai Technology Co., Ltd.
Address : 4th floor, Building 7, Hongye Industrial Park, Zhujiao

Village, Hangcheng Street, Baoan District, Shenzhen,
518000, China
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Test result Pass

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test laboratory.
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1 Summary
1.1 Test Standards

The tests were performed according to following standards:

FCC Part 27: Miscellaneous Wireless Communications Services.

TIA/EIA 603 D June 2010:Land Mobile FM or PM Communications Equipment Measurement and
Performance Standards 47 CFR FCC Part 15 Subpart B: - Unintentional Radiators.

FCC Part 2: Frequency Alloca-Tions And Radio Treaty Mat-Ters; General Rules And Reg-Ulations.

KDB971168 D01: v02r02 Measurement Guidance For Certification Of Licensed Digital Transmitters.

1.2 Test Description

Test Item Section in CFR 47 Result
Part 2.1046
RF Output Power Part 27.50(d)(4) Pass
Peak-to-Average Ratio Part 27.50(d)(4) Pass
; . Part 2.1049
0 -
99% & -26 dB Occupied Bandwidth Part 27.53(h) Pass
. - . Part 2.1051 N
Spurious Emissions at Antenna Terminal Part 27.53(h) Pass %
. . » Part 2.1053 =
Field Strength of Spurious Radiation Part 27.53(h) Pass S
e Part 2.1051 é
Out of band emission, Band Edge Part 27.53(h) Pass
- Part 2.1055
Frequency stability Part 27 54 Pass
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
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1.3 Information of The Test Laboratory

Shenzhen HUAK Testing Technology Co., Ltd.
Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping,
Fuhai Street, Bao’an District, Shenzhen, Guangdong, China

Testing Laboratory Authorization:

A2LA Accreditation Code is 4781.01.
FCC Designation Number is CN1229.
Canada IC CAB identifier is CN0045.
CNAS Registration Number is L9589.

1.4 Statement of The Measurement Uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that there
may be errors within the calibration limits of the equipment and facilities. The measurement uncertainty was
calculated for all measurements listed in this test report acc. to CISPR 16 - 4 ,Specification for radio
disturbance and immunity measuring apparatus and methods - Part 4:Uncertainty in EMC
Measurements” and is documented in the Shenzhen HUAK Testing Technology Co., Ltd.quality system acc.
to DIN EN ISO/IEC 17025. Furthermore, component and process variability of devices similar to that tested
may result in additional deviation. The manufacturer has the sole responsibility of continued compliance of
the device.

Hereafter the best measurement capability for Shenzhen HUAK Testing Technology Co., Ltd.is reported:

Measurement
Test Range Uncertainty Notes
Radiated Emission 30~1000MHz 4.10dB (1)
Radiated Emission Above 1GHz 4.32dB (1)
Conducted Disturbance 0.15~30MHz 3.20dB (1)

(1) This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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2 General Information
2.1 Environmental Conditions

During the measurement the environmental conditions were within the listed ranges:

Normal Temperature: 25°C
Relative Humidity: 55 %
Air Pressure: 101 kPa

2.2 Description of Test Modes

The EUT has been tested under typical operating condition. The CMW500 used to control the EUT staying in
continuous transmitting and receiving mode for testing. Regards to the frequency band operation: the lowest
[Omiddle and highest frequency of channel were selected to perform the test, then shown on this report.

Note:

1. For the ERP/EIRP and radiated emission test, every axis (X, Y, Z) was verified, and show the worst
resulton this report.

2. Test method and refer to 3GPP TS136521.

2.3 Test frequency list

X Cha_nnel Frequency channel
Bandwidth (MHz)

1710.7 19957

1.4 MHz 1732.5 20175
1754.3 20393

1711.5 19965

3 MHz 1732.5 20175
1753.5 20385

1712.5 19975

5 MHz 1732.5 20175
1752.5 20375

1715.0 20000

10 MHz 1732.5 20175
1750.0 20350

1717.5 20025

15 MHz 1732.5 20175
1747.5 20325

1720.0 20050

20 MHz 1732.5 20175
1745.0 20300

results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
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2.4 Equipments Used During The Test

Report No.: HK2308233869-4E

. . Calibration Calibration
Test Equipment Manufacturer Model No. Serial No. Date Due Date
LISN ENV216 R&S HKE-059 2023/02/17 2024/02/16
LISN R&S ENV216 HKE-002 2023/02/17 2024/02/16
Sgadband Schwarzbeck VULB 9163 HKE-012 | 2023/0217 | 2024/02/16
Receiver R&S ESCI 7 HKE-010 2023/02/17 2024/02/16
Spectrum analyzer Agilent N9020A HKE-048 2023/02/17 2024/02/16
fRF automatic Tonscend JS0806-2 HKE-060 | 2023/02/17 | 2024/02/16
control unit
Horn antenna Schwarzbeck 9120D HKE-013 2023/02/17 2024/02/16
Loop antenna Schwarzbeck FMZB 1519 B HKE-014 2023/02/17 2024/02/16
Preamplifier EMCI EMCO051845SE HKE-015 2023/02/17 2024/02/16
Preamplifier Agilent 83051A HKE-016 2023/02/17 2024/02/16
Temperature and Boyang HTC-1 HKE-075 2023/02/17 | 2024/02/16
humidity meter
High pass glieT Tonscend JS0806-F HKE-055 | 2023/02117 | 2024/02/16
RF cable Times 1-40G HKE-034 2023/02/17 2024/02/16
Power meter Agilent E4419B HKE-085 2023/02/17 2024/02/16
Power Sensor Agilent E9300A HKE-086 2023/02/17 2024/02/16
Wireless
Communication R&S CMU200 HKE-026 2023/02/17 2024/02/16
Test Set
High gain antenna Schwarzbeck LB-180400KF HKE-054 2023/02/17 2024/02/16
Horn antenna Schwarzbeck 9120D HKE-135 2023/02/17 2024/02/16 a
High gain antenna Schwarzbeck LB-180400KF HKE-128 2023/02/17 2024/02/16 ?
Broaggand Schwarzbeck VULB 9163 HKE-087 | 2023/0217 | 2024/02/16 -
=i
Signal generator Agilent E4433B HKE-120 2023/02/17 2024/02/16
Signal generator Agilent E4421B HKE-121 2023/02/17 2024/02/16 N

2.5 Related Submittal(s) / Grant (s)

This submittal(s) (test report) is intended for FCC ID: 2BDI3-K60 filing to comply with of the FCC Part 27

Rules.

2.6 Modifications

No modifications were implemented to meet testing criteria.

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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3 Test Conditions and Results

3.1 Output Power
LIMIT

According to §27.50 (d) (4): Fixed, mobile, and portable (hand- held) stations operating in the 1710-1755 MHz
band are limited to 1 watt EIRP.

TEST CONFIGURATION

Conducted Power Measurement

I CMW&00

|:| _C |:.|l;_u;1..| coupler |

EUT .
Spectrum
Analvzer
Radiated Power Measurement:
FRP Dome i B |
I togdm (Antenna Towar)
AI‘IEFI‘II'I.&
: w— '._'_'J—*.I ==
Hoem Jm —— | L: .}—

(Turntable)

g Ground Plane T ooo Pre-Amplifier
Spc:irum.ﬁ.naly:crl 11 oo | | m_

TEST PROCEDURE

The EUT was setup according to EIA/TIA 603D.

Conducted Power Measurement:

a) Place the EUT on a bench and set it in transmitting mode.

b) Connect a low loss RF cable from the antenna port to a spectrum analyzer and CMW500 by a Directional
Couple.

c) EUT Communicate with CMW500, then select a channel for testing.

d) Add a correction factor to the display of spectrum, and then test.

Radiated Power Measurement:

a. The EUT shall be placed at the specified height on a support, and in the position closest to normal use as
declared by provider.

b. The test antenna shall be oriented initially for vertical polarization and shall be chosen to correspond to
thefrequency of the transmitter.

c. The output of the test antenna shall be connected to the measuring receiver.

d. The transmitter shall be switched on and the measuring receiver shall be tuned to the frequency of the
transmitter under test.

e. The test antenna shall be raised and lowered through the specified range of height until a maximum signal

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

t refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK

ed except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.cor

Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



HUAK TESTING Page 10 of 71 Report No.: HK2308233869-4E

level is detected by the measuring receiver.

f. The transmitter shall then be rotated through 360° in the horizontal plane, until the maximum signal level
is detected by the measuring receiver.

g. The test antenna shall be raised and lowered again through the specified range of height until a maximum
signal level is detected by the measuring receiver.

h. The maximum signal level detected by the measuring receiver shall be noted.

i. The transmitter shall be replaced by a substitution antenna.

j.  The substitution antenna shall be orientated for vertical polarization and the length of the substitution
antenna shall be adjusted to correspond to the frequency of the transmitter.

k. The substitution antenna shall be connected to a calibrated signal generator.

I. If necessary, the input attenuator setting of the measuring receiver shall be adjusted in order to increase
the sensitivity of the measuring receiver.

m. The test antenna shall be raised and lowered through the specified range of height to ensure that the
maximum signal is received.

n. The input signal to the substitution antenna shall be adjusted to the level that produces a level detected by
the measuring receiver, that is equal to the level noted while the transmitter radiated power was measured,
corrected for the change of input attenuator setting of the measuring receiver.

0. The measurement shall be repeated with the test antenna and the substitution antenna orientated for
horizontal polarization.

p. The measure of the effective radiated power is the larger of the two levels recorded at the input to the
substitution antenna, corrected for gain of the substitution antenna if necessary.

g. Test site anechoic chamber refer to ANSI C63.4.

TEST RESULTS
Conducted Measurement:
LTE FDD Band 4
TX Channel Frequenc . Average Power [dBm]

Bandwidth (MHz) i RB Size/Offset QPSK 16QAM
1 RB low 23.40 22.27

1710.7 1RB high_ 23.44 22.38

5 50% RB mid 23.36 22.23

100% RB 23.45 22.22

1 RB low 23.44 22.24

1.4 MHz 17325 1 RB high 23.45 22.24
) 50% RB mid 22.42 21.40

100% RB 23.42 22.35

1 RB low 23.46 22.44

1 RB high 23.39 22.32

1754.3 50% RB mid 23.50 22.30

100% RB 23.51 22.30

1 RB low 23.34 22.32

17115 1 RB high 23.38 22.37

" 50% RB mid 23.35 22.32

100% RB 22.47 21.46

1 RB low 22.45 21.45

1 RB high 22.42 21.44

3 MHz 14885 50% RB mid 22.42 21.43
100% RB 23.36 22.38

1 RB low 23.40 22.40

1 RB high 23.35 22.34

1753.5 50% RB mid 22.46 21.50

100% RB 22.47 21.49

1 RB low 23.54 22.42

1712 1 RB high 23.55 22.43

5 MHz : 50% RB mid 23.48 22.38
100% RB 22.50 21.49

1 RB low 22.50 21.49

1732.5 1 RB high 22.50 21.49

this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.cor
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50% RB mid 22.44 21.47
100% RB 23.56 22.42
1 RB low 23.56 22.43
1 RB high 23.49 22.40
1752.5 50% RB mid 22.54 21.53
100% RB 22.54 21.54
1 RB low 23.53 22.48
1715.0 1 RB high 23.52 22.52
p 50% RB mid 23.54 22.53
100% RB 2251 21.48
1 RB low 22.50 21.48
1 RB high 22.49 21.48
10 MHz 172325 50% RB mid 22.54 21.55
100% RB 23.49 22.48
1 RB low 23.50 22.53
1 RB high 23.44 22.45
$750.0 50% RB mid 22.49 21.49
100% RB 22.51 21.51
1 RB low 23.52 22.49
1 RB high 23.51 22.51
1717.5 50% RB mid 23.61 22.62
100% RB 22.59 21.54
1 RB low 22.60 21.54
1 RB high 22.59 21.54
15 MHz 17328 50% RB mid 22.61 21.55
100% RB 23.49 22.51

1 RB low 23.48 22.48 S
1 RB high 23.33 22.33

@ 50% RB mid 22.57 21.54 %

100% RB 22.56 21.54 |::
1 RB low 23.62 22.46 3L

1 RB high 23.58 22.59 }

1720.0 50% RB mid 23.45 22.63 v
100% RB 22.64 21.88
1 RB low 22.70 21.58
1 RB high 22.56 21.58
20 MHz 1732.5 50% RB mid 22.61 21.62
100% RB 23.53 22.41
1 RB low 23.58 22.49
1 RB high 23.39 22.20
17458 50% RB mid 22.53 21.44
100% RB 22.79 21.40

results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.com

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



HUAK TESTING Page 12 of 71 Report No.: HK2308233869-4E

Radiated Measurement

Remark:

1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE FDD
Band 4; recorded worst case for each Channel Bandwidth of LTE FDD Band 4.

2. EIRP=Pyeo(dBm)-Py(dB)+Pag(dB)+G,(dBi)

LTE FDD Band 4 Channel Bandwidth 1.4MHz QPSK

G B .
Frequency Puea Pq a Pa EIRP Limit Margin .
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1710.7 -16.18 3.06 9.68 34.80 25.24 30.00 4.76 Vv
1732.5 -17.13 3.17 9.68 34.80 24.18 30.00 5.82 Vv
1754.3 -16.12 3.22 9.75 34.80 25.21 30.00 4.79 Vv
LTE FDD Band 4 Channel Bandwidth 3MHz QPSK
G - .
Frequency Puvea Pq a Pa EIRP Limit Margin 5
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1711.5 -15.32 3.06 9.68 34.80 26.10 30.00 3.90 Vv
1732.5 -14.54 3.17 9.68 34.80 26.77 30.00 3.23 Vv
1753.5 -16.02 3.22 9.75 34.80 25.31 30.00 4.69 Vv
LTE FDD Band 4 _Channel Bandwidth 5SMHz_QPSK
G WO .

Frequency Puea P. a Pag EIRP Limit Margin o
(MHz) | (dBm) (dB) égitrf&”;) (dB) (dBm) | (dBm) (dB) | Folarization
1712.5 -16.67 3.06 9.68 34.80 24.75 30.00 5.25 V
1732.5 -15.92 3.17 9.68 34.80 25.39 30.00 4.61 V
1752.5 -15.44 3.22 9.75 34.80 25.89 30.00 4.11 V

LTE FDD Band 4 Channel Bandwidth 10MHz QPSK

G . .

Frequency Puea Pq a Pag EIRP Limit Margin -
(MHz) | (dBm) (dB) é\;‘itr?(':j”;) (dB) dBm) | (dBm) () | Polarization
1715.0 -15.38 3.06 9.68 34.80 26.04 30.00 3.96 V
1732.5 -15.94 3.17 9.68 34.80 25.37 30.00 4.63 V
1750.0 -15.93 3.22 9.75 34.80 25.40 30.00 4.60 V

LTE FDD Band 4 Channel Bandwidth 15MHz QPSK

G L .
Frequency Pea Pa a Pa EIRP Limit Margin o
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1717.5 -16.46 3.06 9.68 34.80 24.96 30.00 5.04 V
1732.5 -15.63 3.17 9.68 34.80 25.68 30.00 4.32 V
1747.5 -16.45 3.22 9.75 34.80 24.88 30.00 5.12 Vv
LTE FDD Band 4 Channel Bandwidth 20MHz_QPSK
G - .
Frequency Puea P. a P, EIRP Limit Margin . "
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1720.0 -13.61 3.06 9.68 34.80 27.81 30.00 2.19 Vv
1732.5 -14.89 3.17 9.68 34.80 26.42 30.00 3.58 Vv
1745.0 -15.57 3.22 9.75 34.80 25.76 30.00 4.24 Vv

n permission. |he more details and the
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LTE FDD Band 4 _Channel Bandwidth 1.4MHz_16QAM

G - .
Frequency Puea P. a P, EIRP Limit Margin . X
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1710.7 -16.39 3.06 9.68 34.80 25.03 30.00 4.97 V
1732.5 -15.68 3.17 9.68 34.80 25.63 30.00 4.37 V
1754.3 -15.27 3.22 9.75 34.80 26.06 30.00 3.94 V
LTE FDD Band 4 Channel Bandwidth 3MHz 16QAM
G e .
Frequency Puea Py a Pa EIRP Limit Margin s
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1711.5 -15.69 3.06 9.68 34.80 25.73 30.00 4.27 V
1732.5 -14.79 3.17 9.68 34.80 26.52 30.00 3.48 V
1753.5 -16.16 3.22 9.75 34.80 25.17 30.00 4.83 V
LTE FDD Band 4 Channel Bandwidth 5MHz 16QAM
G . .
Frequency Puea Pq a Pa EIRP Limit Margin o
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1712.5 -16.04 3.06 9.68 34.80 25.38 30.00 4.62 Vv
1732.5 -16.99 3.17 9.68 34.80 24.32 30.00 5.68 Vv
1752.5 -15.76 3.22 9.75 34.80 25.57 30.00 4.43 V
LTE FDD Band 4 Channel Bandwidth 10MHz 16QAM
G - .
Frequency Puea Pa a Pa EIRP Limit Margin o
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1715.0 -15.08 3.06 9.68 34.80 26.34 30.00 3.66 V
1732.5 -15.1 3.17 9.68 34.80 26.21 30.00 3.79 \%
1750.0 -16.78 3.22 9.75 34.80 24 .55 30.00 5.45 V
LTE FDD Band 4 _Channel Bandwidth 15MHz _16QAM
G - .
Frequency Puea P. 3 P, EIRP Limit Margin o
Antenna 9 Polarization
(MHz) (dBm) (dB) Gain(dB) (dB) (dBm) (dBm) (dB)
1717.5 -16.53 3.06 9.68 34.80 24.89 30.00 5.11 V
1732.5 -15.79 3.17 9.68 34.80 25.52 30.00 4.48 V
1747.5 -15.74 3.22 9.75 34.80 25.59 30.00 4.41 V
LTE FDD Band 4 Channel Bandwidth 20MHz 16QAM
G . .
Frequency Puea Py 2 Pa EIRP Limit Margin L
Antenna 9 Polarization
(MHz) (dBm) (dB Gain(dB) (dB) (dBm) (dBm) (dB)
1720.0 -16.18 3.06 9.68 34.80 25.24 30.00 4.76 V
1732.5 -14.02 3.17 9.68 34.80 27.29 30.00 2.71 V
1745.0 -15.42 3.22 9.75 34.80 25.91 30.00 4.09 V

n permission. The more details and the authenticity

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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HUAK TESTING

3.2 Peak-to-Average Ratio (PAR)

LIMIT

The Peak-to-Average Ratio (PAR) of the transmission may not exceed 13 dB.

TEST CONFIGURATION
I CMW500
Directional coapler
——L e
EUT .
h[u*ctrum
Analyzer
TEST PROCEDURE

1. Refer to instrument’s analyzer instruction manual for details on how to use the power statistics/CCDF

function;
2. Set resolution/measurement bandwidth = signal’s occupied bandwidth;
3. Set the number of counts to a value that stabilizes the measured CCDF curve;
4. Set the measurement interval as follows:

1). for continuous transmissions, set to 1 ms;

2). for burst transmissions, employ an external trigger that is synchronized with the EUT burst timing
sequence, or use the internal burst trigger with a trigger level that allows the burst to stabilize and set

the measurement interval to a time that is less than or equal to the burst duration.
5. Record the maximum PAPR level associated with a probability of 0.1%.

TEST RESULTS

Remark:

1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE

FDD Band 4; recorded worst case for each Channel Bandwidth of LTE FDD Band 4.

Report No.: HK2308233869-4E

/M T R\

LTE FDD Band 4
TX Channel Frequenc . PAPR (dB)
Bandwidth (MHz) : RB See/Offset QPSK 16QAM

1710.7 4.34 5.43

1.4 MHz 1732.5 1RB#0 4.80 5.83
1754.3 4.21 5.16

1711.5 4.45 5.32

3 MHz 1732.5 1RB#0 5.05 5.86
1753.5 4.20 5.12

1712.5 4.43 5.20

5 MHz 1732.5 1RB#0 5.09 5.70
1752.5 4.19 5.01

1715.0 4.28 5.23

10 MHz 1732.5 1RB#0 5.06 5.93
1750.0 4.19 5.13

1717.5 4.28 5.30

15 MHz 1732.5 1RB#0 5.02 5.85
1747.5 4.38 5.39

1720.0 4.16 5.01

20 MHz 1732.5 1RB#0 4.86 5.59
1745.0 4.69 5.61

results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.ce

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

r-mark.com

Add: 1-2F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-1.4MHz Channel Bandwidth PAPR

QPSK

R 500 AC
Center Freq: 1710700000 GHz
Trig: Free Run
#Atten: 46 dB

e i S0 o lac|
Center Freq 1.710700000 GHz

—-—
#FGain:Low

Average Power Gaussian

22.62 dBm
50.78 % at 0dB

100 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

245dB
3.77dB
434dB
459dB
4.65dB
4.68dB

4.68dB
27.30 dBm

o
0.0001 %

Info BW 25.000 MHz

Radio Std: None

Counts:1.00 Mi1.00 Mpt

Agilent Spectrum Analyzer - Power Stat CCDF

[ | | GHISEINT|SOLRCEO | ALGNAUTO 11557 AMSepls, 2023

Frequency

sTATUS

16QAM

Agilent Spectrum Analyzer - Pover Stat CCDF
T R e e T T CEEINTISOCE OF | ALIGNAUTO | 1114005 A Sep0s, 2028
Center Freq 1.710700000 GHz Center Freq: 1710700000 GHz Radio Std: None
o> Trig:FreeRun Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 46 dB

Frequency

Average Power Gaussian

100 %
21.48 dBm >
46.35 % at 0dB

2.98dB
4.65dB
5.43dB
569dB
5.82dB
5.88 dB

5.89dB
27.37 dBm

100 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.01%

0.001 %

o
0.0001 /nodB

Info BW 25.000 MHz

wsc sTATUS

1RB#0

QR 0
Center Freq 1.732500000 GHz

—-—
#FGain:Low

Center Freq: 1.732500000 GHz
Trig; Free Run
#Atten: 46 dB

Average Power Gaussian

100%
22,53 dBm
48.53 % at 0dB

100 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

246dB
4.03dB
4.80dB
520dB
5.26 dB
5.30dB

5.31dB
27.84 dBm

o
0.0001 %0

Info BW 25.000 MHz

Radio Std: None

Counts:1.00 M/1.00 Mpt

Low Channel

Agilent Spectrum Analyzer - Pover Stat CCDF
[ | SEMSEINT[SOLRCEOY |  ALGNAUTO |1145:504MSep0S, 2023

Frequency

sTATUS

Agilent Spectrum Analyzer - Power Stat CCDF
S0 AC| | | GENGEINT[SOLRCEOR|  ALIGNAUTO |11i47i024MSep0s, 2023

Center Freq 1.732500000 GHz Center Fraq: 1732500000 GHz Radio Std: None
= Trig:FreeRun Counts:1.00 MI1.00 Mpt
#IFGain:Low #Atten: 46 dB

Frequency

Average Power Gaussian

100 %
21.41 dBm
44.89 % at 0dB

100 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

3.03dB
492dB
5.83dB
6.32dB
6.47 dB
6.54 dB

6.55dB
27.96 dBm

CF Step
000000 MHz
0.01% Auto Man

FreqOffset
0.001 %

o
0.0001 /nodB

Info BW 25.000 MHz

wsc sTATUS

1RB#0

Center Freq 1.754300000 GHz

#FGainLow

Center Freq: 1754300000 GHz
= Trig: Free Run
#htten: 46 dB

Average Power Gaussian

2217 dBm
50.69 % at 0dB

100 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

240dB
3.75dB
4.21dB
4.36dB
4.41dB
4.44dB

4.44dB
26.61 dBm

0.001 %

o
0.0001 % odB

Info BW 25.000 MHz

Radio 5td: None

Counts:1.00 Mi1.00 Mpt

Middle Channel

Agilent Spectrum Analyzer - Power Stat CCOF
| | SEMSE:INT|SOLRCE OF ALGNAUTO 11:47:42 M Sep(05, 2023

Frequency

STATUS

Agilent Spectrum Analyzer - Povier Stat CCOF
[ | SENSENTISOURCEOR|  ALIGNAUTO  [11:47:54 AMSap(5, 208
Center Freq 1.754300000 GHz Center Fraq: 1754300000 GHz Radio Std: None
S Trig:FreeRun Counts:1.00 M/1.00 Mpt
#Atten: 46 dB

Frequency

#IFGainLow

Average Power Gaussian

100%
21.05 dBm
46.04 % at 0dB

100 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

291dB
4.67dB
5.16dB
5.37dB
5.44dB
5.47dB

5.49dB
26.54 dBm

0.001 %

o
0.0001 /nodB

Info BW 25.000 MHz

wsc STATUS

1RB#0

1RB#0

High Channel

TEL : +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

FAX

+86-755 2302 9901

E-mail : service@cer-mark.com
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LTE FDD Band 4-3MHz Channel Bandwidth PAPR

QPSK

R 500 AC
Center Freq: 1711500000 GHz
Trig: Free Run
#Atten: 46 dB

e i S0 o lac|
Center Freq 1.711500000 GHz

—-—
#FGain:Low

Average Power Gaussian

22.61 dBm
49.75 % at 0dB

100 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

248dB
3.82dB
4.45dB
4.77dB
4.85dB
4.87dB

4.88dB
27.49 dBm

o
0.0001 %

Info BW 25.000 MHz

Radio Std: None

Counts:1.00 Mi1.00 Mpt

Agilent Spectrum Analyzer - Power Stat CCDF

[ | | GHISCINT[SOLRCEOT|  ALGNAUTO |12::6:58PMS2p05,2028

Frequency

sTATUS

16QAM

Agilent Spectrum Analyzer - Pover Stat CCDF
B R s e T T CHEISORGEOR | ALIGAUTO  |1ziuniirwsepts, 2023
Center Freq 1.711500000 GHz Center Freq: 1711600000 GHz Radio Std: None
o> Trig:FreeRun Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 46 dB

Frequency

Average Power Gaussian

100 %,

21.69 dBm
45.06 % at 0dB

2.85dB
4.61dB
532dB
557dB
5.70dB
572dB

5.79dB
27.48 dBm

100 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.01%

0.001 %

o
0.0001 /nodB

Info BW 25.000 MHz

wsc sTATUS

1RB#0

1RB#0

QR 0
Center Freq 1.732500000 GHz

—-—
#FGain:Low

Center Freq: 1.732500000 GHz
Trig; Free Run
#Atten: 46 dB

Average Power Gaussian

100%
22.50 dBm
47.32 % at 0dB

100 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

259dB
4.15dB
5.05dB
554 dB
5.62dB
5.66 dB

5.68 dB
28.18 dBm

o
0.0001 %0

Info BW 25.000 MHz

Radio Std: None

Counts:1.00 M/1.00 Mpt

Low Channel

Agilent Spectrum Analyzer - Pover Stat CCDF
[ | SEMSENT[SOLRCEOY |  ALGNAUTO _|12::7:53PMSepds, 2023

Frequency

sTATUS

Agilent Spectrum Analyzer - Pover Stat CCDF
Bl R lsoe ac |1 | SENSEINT|SOURCEOR| _ ALIGNAUTO |

Center Freq 1.732500000 GHz Center Fraq: 1732500000 GHz Radio Std: None
= Trig:FreeRun Counts:1.00 MI1.00 Mpt
#IFGain:Low #Atten: 46 dB

Frequency

Average Power Gaussian

100 %
21.57 dBm s
44.06 % at 0dB

100 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

293dB
4.88 dB
5.86 dB
6.33dB
6.50 dB
6.52dB

6.59 dB
28.16 dBm

CF Step
000000 MHz
0.01% Auto Man

FreqOffset
0.001 %

o
0.0001 /nodB

Info BW 25.000 MHz

wsc sTATUS

1RB#0

1RB#0

Center Freq 1.753500000 GHz

#FGainLow

Center Freq: 1753500000 GHz
= Trig: Free Run
#htten: 46 dB

Average Power Gaussian

100%
2217 dBm
50.49 % at 0dB

100 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

2.38dB
3.75dB
4.20dB
434dB
4.43dB
4.46dB

4.47dB
26.64 dBm

0.001 %

o
0.0001 % odB

Info BW 25.000 MHz

Radio 5td: None

Counts:1.00 Mi1.00 Mpt

Middle Channel

Agilent Spectrum Analyzer - Power Stat CCOF
| | SEMSE:INT|SOLRCE OF ALGNAUTO 12:78:47PM Sep(05, 2023

Frequency

STATUS

Agilent Spectrum Analyzer - Povier Stat CCOF
[ [ SENSENT[SOURCEOR |  ALIGNAUTO  [12:10:01PMSepC5, 2023
Center Freq 1.753500000 GHz Center Fraq: 1753500000 GHz Radio Std: None
S Trig:FreeRun Counts:1.00 M/1.00 Mpt
#Atten: 46 dB

Frequency

#IFGainLow

Average Power Gaussian

100%
21.09 dBm
46.34 % at 0dB

100 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

2.89dB
4.64dB
5.12dB
5.35dB
5.40 dB
5.43dB

544 dB
26.53 dBm

0.001 %

o
0.0001 /nodB

Info BW 25.000 MHz

wsc STATUS

1RB#0

1RB#0

High Channel

TEL : +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

FAX

+86-755 2302 9901

E-mail : service@cer-mark.com
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Report No.: HK2308233869-4E

LTE FDD Band 4-5MHz Channel Bandwidth PAPR

Agilent Spectrum Analyzer - Power Stat CCDF

P S0s ac

e i S0 o b
Center Freq 1.712500000 GHz

—-—
#FGain:Low

Average Power

22.69 dBm
49.33 % at 0dB

248dB
3.85dB
4.43dB
467dB
4.78dB
4.80dB

4.81dB
27.50 dBm

100 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

QPSK

L eeseisoticeOF | aonaUro |
Center Freq: 1.712500000 GHz
Trig: Free Run Counts:1.00 Mi1.00 Mpt
#Atten: 46 dB

Gaussian

0.0001 %

0dB
Info BW 25.000 MHz

Radio Std: None

Agilent Spectrum Analyzer - Power Stat CCDF

12.48,26/M52p05, 2025
Frequency

Center Freq 1.712500000 GHz

Average Power

21.69 dBm
45.65 % at 0dB

2.85dB
4.56 dB
5.20dB
545dB
5.51dB
555dB

5.58 dB
27.27 dBm

100 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

—-—
#IFGainLow

16QAM

Center Freq: 1712500000 GHz
Trig: Free Run
#Atten: 46 dB

Gaussian

100 %,

0.01%

0.001 %

0.0001 %

0dB
Info BW 25.000 MHz

R e son o [T ceGeIN/sORCEOR | AIGIAUTO |124a93PScpts, o028

Radio Std: None

Counts:1.00 M{1.00 Mpt

sTATUS

sTATUS

Frequency

1RB#0

1RB#0

Agilent Spectrum Analyzer - Pover Stat CCDF

Center Freq 1.732500000 GHz

Average Power

22.59 dBm
46.66 % at 0dB

256 dB
4.27dB
5.09dB
5.31dB
5.56 dB
559 dB

5.59dB
28.18 dBm

100 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

RF T e |

—-—
#FGain:Low

[ | SEMSEINT[SOLRCEOF| _ ALGNAUTO |
Center Freq: 1732500000 GHz
Trig: Free Run Counts:1.00 Mi1.00 Mpt
#Atten: 46 dB

Gaussian

100 %,

0.0001 %

0dB
Info BW 25.000 MHz

Radio Std: None

Low Channel
Agilent Spectrum Analyzer - Pover Stat CCDF

LisdLercy Center Freq 1.732500000 GHz

Average Power

21.63dBm
43.89 % at 0dB

2.90dB
492dB
5.70dB
6.14dB
6.21dB
6.22dB

6.27 dB
27.90 dBm

100 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

#IFGainLow

Center Fraq: 1732500000 GHz
= Trig:FreeRun
#Atten: 46 dB

Gaussian

100 %,

0.01%

0.001 %

0.0001 %

0dB
Info BW 25.000 MHz

OB | SRS | 0117 [ PG ALIGN AUTO

Radio Std: None

Counts:1.00 M/1.00 Mpt

sTATUS

sTATUS

Frequency

CF Step
000000 MHz
Auto Man

FreqOffset

1RB#0

1RB#0

Agilent Spectrum Analyzer - Power Stat CCDF

Center Freq 1.752500000 GHz

Average Power

22.23 dBm
50.29 % at 0dB

248 dB
3.77dB
4.19dB
4.46dB
4.52dB
4.54dB

455dB
26.78 dBm

100 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

e e e e

#FGainLow

|| SENEINT[SORCEO]  ALGNAUTO |
Center Freq: 1752500000 GHz

= Trig: Free Run Counts:1.00 Mi1.00 Mpt
#htten: 46 dB

Gaussian

0.001 %

0.0001 %

0dB
Info BW 25.000 MHz

Radio 5td: None

Middle Channel

Agilent Spectrum Analyzer - Pover Stat CCDF

12:50:12PM Sep0S, 2023
freovency Center Freq 1.752500000 GHz

Average Power

21.39dBm
46.16 % at 0dB

270dB
4.37dB
5.01dB
5.15dB
5.20dB
5.23dB

525dB
26.64 dBm

100 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

5 i i |

#IFGainLow

| | SENSE:INT|SOURCE OFF ALIGN AUTO. 12:50:24PM Sep (5, 2023

Center Fraq: 1752500000 GHz
= Trig:Free Run
#htten: 46 dB

Gaussian

100 %,

0.001 %

0.0001 %

0dB
Info BW 25.000 MHz

Radio Std: None

Counts:1.00 M1.00 Mpt

STATUS

STATUS

Frequency

1RB#0

1RB#0

High Channel

\ L

TEL : +86-755 2302 9901 FAX E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901
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LTE FDD Band 4-10MHz Channel Bandwidth PAPR
QPSK 16QAM

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Power Stat CCDF

IR e son o T T ceeNT/sOlReOE | AUGNATO 012011 Scpts o0 QR e soa o T T ceev|sORCeOR | AIGIAUTO  |0lan¢PSepes, 2028

Center Freq 1.715000000 GHz Center Freq: 1715000000 GHz Radio 5td: None Frequency Center Freq 1.715000000 GHz Center Freq; 1715000000 GHz Radio Std: None Frequency
= Trig: Free Run Counts:1.00 M/1.00 Mpt = Trig:FreeRun Counts:1.00 M/1.00 Mpt
HFGainlow __ HAtten: 46 dB HFGaindow  HAtten: 46 dB

Average Power Gaussian Average Power 100 %, Z2ussian
b

22,78 dBm A 21.64 dBm
50.93 % at 0dB 46.67 % at 0dB

100%  238dB 100%  2.91dB
10%  372dB 10%  467dB
01%  428dB 01%  523dB
001%  445dB e 001% 543dg | 0U%
0001% 454dB 0001% 549dB
0.0001% 4.57dB 0.0001% 5.52dB 0.001 %,

Peak 457 dB Peak 553 dB
27.35 dBm \ 27.17 dBm

o o
0.0001 % 0.0001 /nodB

Info BW 25.000 MHz Info BW 25.000 MHz

wsc sTATUS wsc sTATUS

1RB#0 1RB#0
Low Channel

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Pover Stat CCDF

L s il L | e SouiceOv | ALovAo [Duzuymsapts nza [N BLr 1 e oo ol 1| seeenvijsocor | Algvaro ] .

Center Freq 1.732500000 GHz Center Freq: 1732500000 GHz Radio 5té: None i Center Freq 1.732500000 GHz Center Fraq: 1732500000 GHz Radio Std: None by
o= Trig: Free Run Counts:1.00 M/1.00 Mpt o= Trig:Free Run Counts1.00 M/1.00 Mpt

#IFGain:Low #Atten: 46 dB #IFGain:Low #Atten: 46 dB

Average Power 100 5 S2Ussian Average Power 100 5, S2ussian

22.63 dBm i 21.73dBm
46.71 % at 0dB 43.55 % at 0dB

100% 256dB 100%  290dB

10%  420dB 10%  492dB

01%  506dB 01%  593dB CRten
001%  549dB 001% 628dp | 001% Auto L
0.001% 559dB 0.001% 6.45dB

0.0001% 5.63dB ! 0.0001% 6.50dB 0.001 %,

Peak 5.63dB Peak 6.51dB
28.26 dBm 28.24 dBm

o \ o
0.0001 %0 0.0001 /nodB

Info BW 25.000 MHz Info BW 25.000 MHz

FreqOffset

wsc sTATUS wsc sTATUS

1RB#0 1RB#0
Middle Channel

Agilent Spectrum Analyzer - Power Stat CCOF Agilent Spectrum Analyzer - Power Stat CCOF

B RL |k coo acl [ | GEWEINISOLRGEOF|  ALGNAUTO 0122010 Sepls, 23 B Rk looo acl [ | GENGEINISOURGEOR |  AUGNAUTO [01i2%15PM Septs, 2023

Center Freq 1.750000000 GHz Center Freq: 1750000000 GHz Radio Sté: None LiedLercy Center Freq 1.750000000 GHz Center Freq: 1750000000 GHz Radio $td: None Eroauency
= Trig:Free Run Counts:1.00 M/1.00 Mpt = Trig:FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 46 dB #IFGainLow #Atten: 46 dB

Average Power Gaussian Average Power Gaussian
9 100 % 9 100 %

22.37 dBm 21.26 dBm
50.85 % at 0dB 46.51 % at 0dB

10.0 % 2.36dB 100 % 2.86dB
1.0% 3.69dB 1.0% 4.60dB
0.1% 4.19dB 0.1% 5.13dB
0.01 % 4.36dB ’ 0.01 % 5.34dB

0.001% 4.46dB \ 0001% 942dB
0.0001% 4.48dB 0.001 %] 0.0001% 95.45dB 0.001 %

Peak 4.48dB Peak 546 dB
26.85 dBm 26.72 dBm
0.0001 % odB - 0.0001 % P
Info BW 25.000 MHz Info BW 25.000 MHz

wsc STATUS wsc STATUS

1RB#0 1RB#0
High Channel

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-15MHz Channel Bandwidth PAPR
QPSK 16QAM

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Power Stat CCDF

B R T R oo acl | | GEWSEINTISORGEOW|  ALGNAUTO |01:204PM Sep0s,a B R T R Two acl [ | GHGEINTISOREOR|  AUGIAUTO [0lisai7M Sepcs,am

Center Freq 1.717500000 GHz Center Freq: 1717500000 GHz Radio 5td: None Frequency Center Freq 1.717500000 GHz Center Freq; 1717500000 GHz Radio Std: None Frequency
= Trig: Free Run Counts:1.00 M/1.00 Mpt = Trig:FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 46 dB #IFGain:Low #Atten: 46 dB

Average Power Gaussian Average Power 100 %, Z2ussian
b

22.85 dBm f 21.88 dBm &
49.95 % at 0dB ‘ 45.31 % at 0dB

100%  246dB 100%  292dB
10%  375dB 10%  463dB
01%  428dB 01%  530dB
001% 452dB e 001% 557dg | 0M%
0001% 463dB 0001% 568dB
0.0001% 4.68dB 0.0001% 5.70dB 0.001 %,

Peak 4.69dB Peak 597 dB
27.54 dBm \ 27.85 dBm

o o
0.0001 % 0.0001 /nodB

Info BW 25.000 MHz Info BW 25.000 MHz

wsc sTATUS wsc sTATUS

1RB#0 1RB#0
Low Channel

Agilent Spectrum Analyzer - Power Stat CCDF Agilent Spectrum Analyzer - Pover Stat CCDF

i s il L | e SoutceOr | aLovaio |Dusesamsapns nza [N BLr 1 e oo ol 1| seeenvijsocor | Algvaro ] .

Center Freq 1.732500000 GHz Center Freq: 1732500000 GHz Radio 5té: None i Center Freq 1.732500000 GHz Center Fraq: 1732500000 GHz Radio Std: None by
o= Trig: Free Run Counts:1.00 M/1.00 Mpt o= Trig:Free Run Counts1.00 M/1.00 Mpt

#IFGain:Low #Atten: 46 dB #IFGain:Low #Atten: 46 dB

Average Power 100 5 S2Ussian Average Power 100 5, S2ussian

22.64 dBm ® 21.67 dBm
46.60 % at 0dB 43.53 % at 0dB

100% 256dB 100% 295dB

10%  417dB 10%  496dB

01%  502dB 01%  585dB CRten
001%  542dB 001% 620d8 | 001% Auto L
0001% 551dB 0.001% 653dB

0.0001% 5.52dB ! 0.0001% 6.56 dB 0.001 %,

Peak 5.53dB Peak 6.57 dB
28.17 dBm 28.24 dBm

o \ o
0.0001 %0 0.0001 /nodB

Info BW 25.000 MHz Info BW 25.000 MHz

FreqOffset

wsc sTATUS wsc sTATUS

1RB#0 1RB#0
Middle Channel

Agilent Spectrum Analyzer - Power Stat CCOF Agilent Spectrum Analyzer - Power Stat CCOF

B Rk oo acl [ | GEWEINISOLRGEOT |  ALGNAUTO |O1S3SUPM Sepl, 203 B Rk [ooo acl [ | GENGEINISOURCEOR |  AUGNAUIO |O1iSHO3PM SepCs, 2023

Center Freq 1.747500000 GHz Center Freq: 1747500000 GHz Radio Sté: None LiedLercy Center Freq 1.747500000 GHz Center Freq: 1747500000 GHz Radio $td: None Eroauency
= Trig:Free Run Counts:1.00 M/1.00 Mpt = Trig:FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 46 dB #IFGainLow #Atten: 46 dB

Average Power Gaussian Average Power 100 5 SUSSian
b

2249 dBm Ry 21.48 dBm
50.21 % at 0dB : 45.09 % at 0dB

10.0 % 244 dB 100 % 2.89dB
1.0% 3.80dB 1.0% 4.85dB
0.1% 4.38dB 0.1% 5.39dB
0.01 % 4.76dB ’ 0.01 % 5.55dB

0.001% 4.91dB \ 0001% 9562dB
0.0001% 4.94dB 0.001 %] 0.0001% 95.64dB 0.001 %

Peak 495dB Peak 574 dB
27.44 dBm 27.22 dBm
0.0001 % odB - 0.0001 % P
Info BW 25.000 MHz Info BW 25.000 MHz

wsc STATUS wsc STATUS

1RB#0 1RB#0
High Channel

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-20MHz Channel Bandwidth PAPR

Agilent Spectrum Analyzer - Pover Stat CCOF
B R T R Two acl [ | GEGEINTISOREOR|  AUGNAUTO |02i2455PM Sepcs,2029
Center Freq 1.720000000 GHz

==
#IFGainLow

Average Power
100 %,

22.89 dBm
50.52 % at 0dB

100 % 242dB
10% 3.68 dB
0.1% 4.16dB
0.01 % 4.40dB
0.001% 4.45dB
0.0001% 4.47dB | 0.001%

Peak 4.49dB
27.38 dBm

0.01%

QPSK 16QAM

Agilent Spectrum Analyzer - Power Stat CCDF

QR e son e T T ceGev/sORCOR | AIGIAUTO  |022503PScpcs, 2028

Center Frzq: 1720000000 GHz Radio Std: None Frequency Center Freq 1.720000000 GHz Center Frzq: 1720000000 GHz Radio Std: None

Trig: FreeRun Counts:1.00 M/1.00 Mpt = Trig:FreeRun
#Atten: 46 dB HFGain:Low __#Atten: 46 B

Gaussian Average Power Gaussian

Info BW 25.000 MHz

100 %
21.85 dBm [
46.33 % at 0dB

100 % 279dB
1.0% 4.46dB
0.1% 5.01dB
0.01 % 541dB
0.001% 5.50dB
0.0001% 5.53dB | 0.001%

Peak 5.54dB
27.39 dBm

0.01%

o
0.0001 /nodB

Info BW 25.000 MHz

Counts:1.00 M{1.00 Mpt

STATUS wsc

sTATUS

Frequency

1RB#0 1RB#0

Agilent Spectrum Analyzer - Pover Stat CCDF

Center Freq 1.732500000 GHz

Average Power
100 %,

22.64 dBm
47.19 % at 0dB

100 % 256 dB
1.0% 4.18dB
0.1% 4.86dB
0.01 % 518dB
0.001% 5.23dB
0.0001% 5.26dB

Peak 5.26 dB
27.90 dBm
0.0001 %

—-—
#FGain:Low

RE T | S| O =T [ UG AUGNAUTO __|02:25:51PM Sep0S, 2023

Low Channel

Center Freq: 1732500000 GHz Radio Std: None Frequency Center Freq 1.732500000 GHz Center Freq; 1732500000 GHz Radio Std: None

Trig; Free Run Counts:1.00 M/1.90 Mpt = Trig:FreeRun
#Atten: 46 dB HFGain:Low _#Atten: 46 B

Gaussian Average Power Gaussian

0dB

Info BW 25.000 MHz

100 %
21.68 dBm
43.73 % at 0dB

100 % 2.88dB
1.0% 4.88 dB
0.1% 5.59 dB
0.01% 6.13dB
0.001% 6.21dB
0.0001% 6.24dB | 0.001%

Peak 6.24 dB
27.92 dBm

0.01%

o
0.0001 /nodB

Info BW 25.000 MHz

Counts:1.00 M/1.00 Mpt

sTATUS wsc

sTATUS

Agilent Spectrum Analyzer - Pover Stat CCDF
Bl R lsoe ac |1 | SENSEINT|SOURCEOR| _ ALIGNAUTO |

Frequency

CF Step
000000 MHz
Auto Man

FreqOffset

1RB#0 1RB#0

Agilent Spectrum Analyzer - Power Stat CCDF

Center Freq 1.745000000 GHz

#FGainLow

Average Power

22.62dBm
48.95 % at 0dB

100 % 2.46dB
1.0% 4.00dB
0.1% 4.69dB
0.01 % 4.89dB
0.001% 4.98dB
0.0001% 5.01dB | 0.001%

Peak 5.01dB
27.63 dBm
0.0001 %

Middle Channel

Center Freq: 1.745000000 5Hz Radio Std: None Frequency Center Freq 1.745000000 GHz Center Fraq: 1745000000 GHz Radio Std: None

= Trig: Free Run Counts:1.00 Mi1.00 Mpt = Trig:Free Run
#htten: 46 dB #IFGainLlow  HAtten: 46 dB

Gaussian Average Power Gaussian

0dB

Info BW 25.000 MHz

100%
21.54 dBm
45.44 % at 0dB

100 % 290dB
1.0% 4.83dB
0.1% 5.61dB
0.01 % 6.02dB
0.001% 6.22dB
0.0001% 6.24dB | 0.001%

Peak 6.27 dB
27.81 dBm

o
0.0001 /nodB

Info BW 25.000 MHz

Counts:1.00 M1.00 Mpt

STATUS wsc

STATUS

Agilent Spectrum Analyzer - Pover Stat CCDF
RF (ST T e Y OV ALGNAUTO  |02:26:46PM Sep0S, 2023 BgQ i ECE b CEEE DO SCURGE OF ALIGNAUTO  |02:26:53PM Sep(S, 2023

Frequency

1RB#0 1RB#0

High Channel

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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3.3 Occupied Bandwidth and Emission Bandwidth
LIMIT

N/A

TEST CONFIGURATION

l CMW3500

I:l ACHIEJMI coupler :!

EUT .
Spectrum
Analyzer

TEST PROCEDURE

The transmitter output was connected to a calibrated coaxial cable and coupler, the other end of which was
connected to a spectrum analyzer. The occupied bandwidth was measured with the spectrum analyzer at low,
middle and high channel in each band. The -26dBc Emission bandwidth was also measured and recorded.
Set RBW was set to about 1% of emission BW, VBW=3 times RBW.

-26dBc display line was placed on the screen (or 99% bandwidth), the occupied bandwidth is the delta
frequency between the two points where the display line intersects the signal trace.

TEST RESULTS

Remark:
1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
FDD Band 4; recorded worst case for each Channel Bandwidth of LTE FDD Band 4.

LTE FDD Band 4
TX Frequency -26dBc Emission 99% Occupied bandwidth

Channel RB Size/Offset (MHz) bandwidth (MHz) (MHz)
Bandwidth QPSK 16QAM QPSK 16QAM
1710.7 1.269 1.286 1.0942 1.1009
1.4 MHz 6RB#0 1732.5 1.268 1.277 1.0918 1.0979
1754.3 1.268 1.268 1.0960 1.0954
1711.5 2.941 2.956 2.7003 2.6871
3 MHz 15RB#0 1732.5 2.957 2.931 2.6915 2.6882
1753.5 2.946 2.948 2.7016 2.6914
1712.5 5.079 5.025 4.5217 4.5215
5 MHz 25RB#0 1732.5 5.080 5.031 4.5217 45174
1752.5 5.054 5.077 4.5065 4.5227
1715.0 9.942 9.851 8.9816 8.9983
10 MHz 50RB#0 1732.5 9.982 9.925 8.9850 8.9931
1750.0 9.891 9.984 9.0000 8.9804
1717.5 14.90 14.88 13.490 13.479
15 MHz 75RB#0 1732.5 14.94 14.85 13.512 13.515
1747.5 14.94 14.82 13.486 13.505
1720.0 19.49 19.58 17.940 17.970
20 MHz 100RB#0 1732.5 19.53 19.58 17.972 18.012
1745.0 19.80 19.51 18.009 18.005

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-1.4MHz Channel Bandwidth

QPSK

Center Freq: 1710700000 GHz
Trig: FreeRun
#Atten: 40 dB

Ref 30.00 dBm

#VBW 91 kHz

Occupied Bandwidth Total Power

1.0942 MHz
124 Hz
1.269 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW

BCF T R T ac] [ | GEGEINTISORCEOR|  AUGNAUTO [11:2803AMSepts, 2
Center Freq 1.710700000 GHz

==
#IFGainLow

AvglHold: 30530

16QAM

Agilent Spectrum Analyzer - Occupied BW

Radio Std: None ey Center Freq 1.710700000 GHz ]
Trig:Free Run
B

=
Radio Device: BTS #IFGainLow ALt

Ref 30.00 dBm

Span 3 MHz

#Sweep 100 ms CF Step

#VBW 91 kHz

29.5 dBm Occupied Bandwidth Total Power

1.1009 MHz
-2.652 KHz
1.286 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

L e sl LT | EINTISOREOR| AUGIAUTO [112315ANScp05,2023
Center Freq: 1.710700000 GHz
‘AvglHold: 30730

Radio Std: None Frequency

Radio Device: BTS

#Sweep 100 ms|

28.4 dBm

99.00 %
-26.00 dB

6RB#0

Center Freq 1.732500000 GHz

==
#IFGainLow  HAtten: 40 dB

Ref Offset9.41 dB
Ref 30.00 dBm

#VBW 91 kHz

Occupied Bandwidth Total Power

1.0918 MHz
1,345 KHz
1.268 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW
S0 AC| | | GENGEUNT|SORCEOR|  ALIGNAUTO |1Li28:30AMSep(s, 2023

AvglHold: 30530

Low Channel

Agilent Spectrum Analyzer - Occupied BW.
) ) [ [
Center Freq 1.732500000 GHz

#IFGainLow

Radio Std: None Frequency
e Trig:Free Run
Radio Device: BTS TgiFresRu
Ref Offset9.41 dB

Ref 30.00 dBm

Span 3 MHz

#Sweep 100 ms CF Step

300000 kHz
Auto Man

#VBW 91 kHz

29.4 dBm Occupied Bandwidth Total Power

1.0979 MHz
-5.334 KHz
1.277 MHz

Freq Offset
99.00 % -
-26.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

[SOLRE GFF | ALIGIAUTO [11,2342 MScp05, 2023
Center Freq: 1.732500000 GHz
‘AvglHold: 30730

Radio Std: None Frequency

Radio Device: BTS

99.00 %
-26.00 dB

6RB#0

6RB#0

S0 AC

Center Freq 1.754300000 GHz

#IFGainLow

Center Fraq: 1754300000 GHz
o Trig:FreeRun
#Atten: 40 4B

Ref Offset9.41 dB
Ref 30.00 dBm

#VBW 91 kHz

Occupied Bandwidth Total Power

1.0960 MHz
-1.481 KHz
1.268 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW.
| | SENSE:INT|SOURCE OFF ALIGN AUTO 11:23:56 AM Sep05, 2023 509 AC

‘AvglHold: 30730

Middle Channel

Agilent Spectrum Analyzer - Occupied BW

Radio Std: None LGP Center Freq 1.754300000 GHz ]
Trig:Free Run
4B

==
Radie Device: BTS HIFGainLow #Att

Ref Offset9.41 dB
Ref 30.00 dBm

Center 1.754 GHz
#Res BW 30 kHz

Span 3 MHz

#Sweep 100 ms CF Step

#VBW 91 kHz

29.3 dBm Occupied Bandwidth Total Power

1.0954 MHz
574 Hz
1.268 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sTATUS wsc

[ | SENSEINT[SOURCEOFF [  ALIGVAUTO  [11:24/08AMSep(5, 2023
Center Freq: 1754300000 GHz
AvglHold: 30730

Radio Std: None Frequency

Radio Device: BTS

Mﬁ -

Span 3 MHz
#Sweep 100 ms|

28.2dBm

99.00 %
-26.00 dB

sTaTUS

6RB#0

6RB#0

High Channel

TEL : +86-755 2302 9901 FAX

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901 E-mail : service@cer-mark.com
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LTE FDD Band 4-3MHz Channel Bandwidth

QPSK
Agilent Spectrum Analyzer - Occupied BW

RF 500 AC| | | GEWSEINT|SORGEOT|  ALGNAUTO |1L53/534MSep0s, 2023

Center Freq 1.711500000 GHz Center Freq: 1711500000 GHz Radio Std: None
= Trig: Free Run AvglHold: 30730
#IFGain:Low

#Atten: 40 dB Radio Device: BTS

Ref 30.00 dBm

Span 6 MHz

#VBW 160 kHz #Sweep 100 ms|

Occupied Bandwidth Total Power 30.0dBm

2.7003 MHz
2.103 kHz
2.941 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

wsc sTATUS

Agilent Spectrum Analyzer - Occupied BW

Frequency

Center Freq 1.711500000 GHz Trig

—-—
#IFGainLow At

Ref 30.00 dBm

Occupied Bandwidth
2.6871 MHz
-649 Hz
2.956 MHz

Transmit Freq Error
x dB Bandwidth

16QAM

#VBW 160 kHz

Total Power

OBW Power
x dB

QIR e s0a ac | T ceGeVT/sORCEOR | AIGIAUTO |115405AH Sepos, o023
Center Fraq: 1711500000 GHz
ree Run

dB

Radio Std: None

‘AvglHold: 30730

Radio Device: BTS

#Sweep 100 ms|

29.0dBm

99.00 %
-26.00 dB

sTATUS

Frequency

15RB#0

15RB#0

Agilent Spectrum Analyzer - Occupied BW
QR 0
Center Freq 1.732500000 GHz

—-—
#FGain:Low

[ | SENSEINT|SOLRCEOF|  ALGNAUTO |
Center Freq: 1.732500000 GHz Radio Std: None
Trig: Free Ry AvglHold: 30730

#Atten: 40 dB Radio Device: BTS

Ref Offset9.41 dB
Ref 30.00 dBm

#VBW 160 kHz

Occupied Bandwidth Total Power 29.9dBm

2.6915 MHz
-1.347 KHz
2.957 MHz

OBW Power
xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

wsc sTATUS

Low Channel

Agilent Spectrum Analyzer - Occupied BW

LisdLercy Center Freq 1.732500000 GHz o

—-—
#IFGainLow WAt

Ref Offset9.41 dB
Ref 30.00 dBm

Occupied Bandwidth

2.6882 MHz
-3.368 kHz
2.931 MHz

Transmit Freq Error
x dB Bandwidth

reeRun
dB

#VBW 160 kHz

Total Power

OBW Power
xdB

LR & soe ac ] [ [ SENSEUNT[SOURCEOR|  ALIGNAUTO  [11:54:33AMSap(5,2023
Center Fraq: 1732500000 GHz
AvglHold: 30730

Radio Std: None

Radio Device: BTS

Span 6 MHz|
#Sweep 100 ms|

28.9dBm

99.00 %
-26.00 dB

sTATUS

Frequency

\ L

15RB#0

15RB#0

Agilent Spectrum Analyzer - Occupied BW
Center Freq 1.753500000 GHz

#FGainLow

| | SENGEINT[GOLRCEO|  ALGNAUTO [11:54:474MSan05, 2023
Center Freq: 1753500000 GHz Radio 5td: None
= Trig: Free Run AvglHold: 30730

#Atten: 40 dB Radio Device: BTS

Ref Offset9.41 dB
Ref 30.00 dBm

#VBW 160 kHz

Total Power 29.6 dBm

Occupied Bandwidth
2.7016 MHz
-652 Hz
2.946 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STATUS

Middle

Agilent Spectrum Analyzer - Occupied BW
Center Freq 1.753500000 GHz

#IFGainLow

Frequency
- Trig:

Ref Offset9.41 dB
Ref 30.00 dBm

Occupied Bandwidth

2.6914 MHz
-1.504 kHz
2.948 MHz

Transmit Freq Error
x dB Bandwidth

reeRun

#Atten: 40 dB

#VBW 160 kHz

Total Power

OBW Power
xdB

|| SENEINTISOURCEOR|  ALIGNAUTO [11:5500AMSen(5, 2023
Center Fraq: 1753500000 GHz
AvglHold: 30730

Radio Std: None

Radio Device: BTS

28.6 dBm

99.00 %
-26.00 dB

Frequency

15RB#0

15RB#0

High Channel

TEL : +86-755 2302 9901 FAX
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901 E-mail : service@cer-mark.com




HUAK TESTING

Page 24 of 71

Report No.: HK2308233869-4E

LTE FDD Band 4-5MHz Channel Bandwidth

QPSK

Agilent Spectrum Analyzer - Occupied BW.
EER
Center Freq: 1712500000 GHz
Trig: Free Run
#Atten: 40 dB

Center Freq 1.712500000 GHz

—-—
#IFGain:Low

Ref 30.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

4.5217 MHz
-3.120 KHz
5.079 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

AC || GENSEINT|SORCEOF | ALGNAUTO |12:24:45PM S2p05, 2028
AvglHold: 100/100

16QAM

Agilent Spectrum Analyzer - Occupied BW

Radio 5td: None Frequency Center Freq 1.712500000 GHz $;;terr:;e;;r1‘.nzsnoooost
dB

=
Radio Device: BTS HIFGain:Low HAtts

Ref 30.00 dBm

#Sweep 100 ms| #Res BW 100 kHz #VBW 300 kHz

30.6 dBm Occupied Bandwidth Total Power

4.5215 MHz
985 Hz
5.025 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

sTATUS wsc

QR e s o T ceGeV/sORCEOR | AIGIAUTO  |122504PScpts, 2028

Radio Std: None

‘AvglHold: 100/100

Radio Device: BTS

#Sweep 100 ms|

29.6 dBm

99.00 %
-26.00 dB

sTATUS

Frequency

25RB#0

25RB#0

Agilent Spectrum Analyzer - Occupied BW
QR 0
Center Freq 1.732500000 GHz

—-—
#FGain:Low

Center Freq: 1.732500000 GHz
Trig: Free Ry
#Atten: 40 dB

Ref Offset9.41 dB
Ref 30.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

4.5217 MHz
-8.309 KHz
5.080 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

L | ctweani[solRcEOF | aLgNAUTO

AvglHold: 1001100

Low Channel

Agilent Spectrum Analyzer - Occupied BW

Radio Std: None Frequency Center Freq 1.732500000 GHz ﬁ;te::;e;;:‘.nzsnooooGHz
L]

—-—
Radio Device: BTS #IFGainLow BAtte

Ref Offset9.41 dB
Ref 30.00 dBm

Span 10 MHz

#Sweep 100 ms CF Step

#Res BW 100 kHz #VBW 300 kHz

30.5dBm Occupied Bandwidth Total Power

4.5174 MHz
4.672 KHz
5.031 MHz

99.00 %
-26.00 dB

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

sTATUS wsc

g ac] | CHGEINISOUREOR | AUGNAUTO |122545PMSeps, 2023

Radio Std: None

AvglHold: 100/100

Radio Device: BTS

Span 10 MHz
#Sweep 100 ms|

29.6 dBm

99.00 %
-26.00 dB

sTATUS

Frequency

CF Step

25RB#0

25RB#0

Agilent Spectrum Analyzer - Occupied BW
Center Freq 1.752500000 GHz

#FGainLow

Center Freq: 1752500000 GHz
= Trig: Free Run
#htten: 40 dB

Ref Offset9.41 dB
Ref 30.00 dBm

H#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
4.5065 MHz

-502 Hz
5.054 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

| | SENSE:INT| SOLRCE OF ALGNAUTO _|12:26:06PM Sep0S, 2023

Avg|Hold: 100/100

Middle Channel

Agilent Spectrum Analyzer - Occupied BW

LiedLercy Center Freq 1.752500000 GHz

Radio 5td: None Center Fraq: 1752500000 GHz
= Trig:Free Run
Radio Device: BTS #FGainLow  #Atten: 40 dB

Ref Offset9.41 dB
Ref 30.00 dBm

Span 10 MKz

#Sweep 100 ms| #Res BW 100 kHz #VBW 300 kHz

30.3dBm Occupied Bandwidth Total Power

4.5227 MHz
4.240 kHz
5.077 MHz

99.00 %
-26.00 dB

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

STATUS =

| | SENSE:INT|SOURCE OFF ALIGN AUTO. 12:26:25PM Sep (5, 2023

Radio Std: None

Avg|Hold: 100100

Radio Device: BTS

Span 10 MHz
#Sweep 100 ms;

29.3dBm

99.00 %
-26.00 dB

Frequency

25RB#0

25RB#0

High Channel

TEL : +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

FAX : +86-755 2302 9901
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LTE FDD Band 4-10MHz Channel Bandwidth

QPSK

T

Center Freq 1.715000000 GHz

#IFGain:Low

Center Freq: 1715000000 GHz
Trig: Free Run AvglHold: 30730
#Atten: 40 dB

Ref 30.00 dBm

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 30.5

8.9816 MHz
14.404 kHz
9.942 MHz

Transmit Freq Error

x dB Bandwidth x dB

wsc sTATUS

OBW Power 99.

Agilent Spectrum Analyzer - Occupied BW

15 S S =151 1T 50U R =10 AL BT

Radio Device: BTS

Span 20 MHz
#Sweep 100 ms|

dBm

00 %

-26.00 dB

12:56:37 PM Sep0S, 2023
Radio Std: None

16QAM

Lieatency Center Freq 1.715000000 GHz ﬁg'efr:;e;;:-”““““““‘3”’
B

—-—
#IFGainLow At

Ref 30.00 dBm

ICenter 1.715 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power

8.9983 MHz
13.490 kHz
9.851 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

‘AvglHold: 30730

Radio Device: BTS

Span 20 MHz|
#Sweep 100 ms|

29.8 dBm

99.00 %
-26.00 dB

sTATUS

Agilent Spectrum Analyzer - Occupied BW

QR e soa ol [T ceGeV/sORCEOR | AIGIAUTO |1254sPScpts, 2028

Frequency

50RB#0

50RB#0

QR 0
Center Freq 1.732500000 GHz

#FGain:Low

Center Freq: 1.732500000 GHz
Trig: Free Ry AvglHold: 30730
#Atten: 40 dB

Ref Offset9.41 dB
Ref 30.00 dBm

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 30.5

8.9850 MHz
-11.432 kHz
9.982 MHz

Transmit Freq Error

x dB Bandwidth xdB

wsc sTATUS

OBW Power 99.

Agilent Spectrum Analyzer - Oceupied BW

L | ctweani[solRcEOF | aLgNAUTO
Radio Std: None

Radio Device: BTS

Span 20 MHz
#Sweep 100 ms|

dBm

00 %

-26.00 dB

Low Channel

L L 2 - S 1111 o0 o
Center Freq 1.732500000 GHz Center Fraq: 1732500000 GHz

> Trig:FreeRun
#IFGain:Low HALt dB

Frequency

Ref Offset9.41 dB
Ref 30.00 dBm

CFStep

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power

8.9931 MHz
-3.244 KHz
9.925 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

12:57:18PM Sep (S, 2023
Radio Std: None

AvglHold: 30730

Radio Device: BTS

Span 20 MHz
#Sweep 100 ms|

29.7 dBm

99.00 %
-26.00 dB

sTATUS

Agilent Spectrum Analyzer - Occupied BW
ALIGNAUTO

Frequency

CF Step

50RB#0

50RB#0

Center Freq 1.750000000 GHz

#FGainLow

Center Freq: 1750000000 GHz
= Trig: Free Run AvglHold: 30730
#htten: 40 dB

Ref Offset9.41 dB
Ref 30.00 dBm

T
byt

Center 1.75 GHz

H#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 30.3

9.0000 MHz
13 Hz
9.891 MHz

Transmit Freq Error
x dB Bandwidth

x dB

= STATUS

OBW Power 99.

Agilent Spectrum Analyzer - Occupied BW.
T e e = Y VS ALGNAUTO

Radio Device: BTS

Span 20 MHZ
#Sweep 100 ms|

dBm

00 %

-26.00 dB

12:57:32PH Sep05, 2023
Radio 5td: None

Middle Channel

500 AC

SENZE:INT| SOURCE OFF

12:57:45PM Sep (5, 2023

Frequency Center Fraq: 1.750000000 GHz

= Trig:Free Run
#Atten: 40 dB

Center Freq 1.750000000 GHz

#IFGainLow

Ref Offset9.41 dB
Ref 30.00 dBm

H#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power
8.9804 MHz

-9.317 kHz
9.984 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

AvglHold: 30730

Radio Device: BTS

Span 20 MHz,
#Sweep 100 ms;

29.3dBm

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW
ALIGN AUTO

Frequency

50RB#0

50RB#0

High Channel

TEL : +86-755 2302 9901

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

FAX

+86-755 2302 9901

E-mail : service@cer-mark.com
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LTE FDD Band 4-15MHz Channel Bandwidth

QPSK

Agilent Spectrum Analyzer - Occupied BW.
EER
Center Freq: 1717500000 GHz
Trig: Free Run
#Atten: 40 dB

e i S0 o bac|
Center Freq 1.717500000 GHz

—-—
#IFGain:Low

Ref 30.00 dBm

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power

13.490 MHz
5.979 kHz
14.90 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

AC || GENSEINT|SORCEOF | ALGNAUTO |01i28i15PM Sap05, 2028

Radio Std: None

AvglHold: 30730

Radio Device: BTS

Span 30 MHz
#Sweep 100 ms|

30.9dBm

99.00 %
-26.00 dB

sTATUS

16QAM

QR e s ol 1T ceev|sORCeOR | AIGIAUTO  |01267PScpes, 2028

Center Freq 1.717500000 GHz Center Freq: 1717500000 GHz Radio Std: None
= Trig:FreeRun ‘AvglHold: 30730
#IFGain:Low HALt dB

Frequency

Radio Device: BTS

Ref 30.00 dBm

Span 30 MHz|

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms|

Occupied Bandwidth Total Power 29.9dBm

13.479 MHz
-3.314 KHz
14.88 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

sTATUS

Agilent Spectrum Analyzer - Occupied BW

Frequency

75RB#0

75RB#0

Agilent Spectrum Analyzer - Occupied BW
QR 0
Center Freq 1.732500000 GHz

—-—
#FGain:Low

Center Freq: 1.732500000 GHz
Trig: Free Ry
#Atten: 40 dB

Ref Offset9.41 dB
Ref 30.00 dBm

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power

13.512 MHz
-26.476 kHz
14.94 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

L | ctweani[solRcEOF | aLgNAUTO

Radio Std: None

AvglHold: 30730

Radio Device: BTS

Span 30 MHz
#Sweep 100 ms|

30.7 dBm

99.00 %
-26.00 dB

sTATUS

Low Channel

g ac] | CHGEINISOUREOR | AUGNAUTO |1i2BSoPMSents,2023

Center Freq 1.732500000 GHz Center Freq; 1732500000 GHz Radio Std: None
> TrigiFreeRun AvglHold: 30730
#IFGair:Low L]

Frequency

HALt Radio Device: BTS

Ref Offset9.41 dB
Ref 30.00 dBm

Span 30 MHz

CF Step #Sweep 100 ms

#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power 29.9dBm

13.515 MHz
-16.384 kHz
14.85 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

sTATUS

Agilent Spectrum Analyzer - Occupied BW

Frequency

CF Step

/M T R\

75RB#0

75RB#0

Agilent Spectrum Analyzer - Occupied BW
Center Freq 1.747500000 GHz

#FGainLow

Center Freq: 1747500000 GHz
= Trig: Free Run
#htten: 40 dB

Ref Offset9.41 dB
Ref 30.00 dBm

H#Res BW 300 kHz #VBW 910 kHz

Occupied Bandwidth Total Power
13.486 MHz

9.329 kHz
14.94 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

| | SEMSE:INT|SOLRCE OF ALGNAUTO  |01:23:03PM Sep0S, 2023

Radio 5td: None

AvglHold: 30730

Radio Device: BTS

Span 30 MHZ
#Sweep 100 ms|

30.6 dBm

99.00 %
-26.00 dB

STATUS

Middle Channel

Center Freq 1.747500000 GHz

#IFGainLow

|| SENENTISOURCEOR|  ALIGNAUTO |01:20:20PM Sen(s, 2023
Center Fraq: 1747500000 GHz Radio Std: None

= Trig:Free Run AvglHold: 30730
#Atten: 40 dB

Frequency
Radio Device: BTS

Ref Offset9.41 dB
Ref 30.00 dBm

apei e A e ATl
WWM/‘VV v iy

Span 30 MHz

#Res BW 300 kHz #VBW 910 kHz #Sweep 100 ms;

QOccupied Bandwidth Total Power 29.7 dBm

13.505 MHz
-2.066 kHz
14.82 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

Agilent Spectrum Analyzer - Occupied BW

Frequency

75RB#0

75RB#0

High Channel

TEL : +86-755 2302 9901

FAX

+86-755 2302 9901

E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-20MHz Channel Bandwidth

QPSK

T
Center Freq: 1.720000000 GHz
Trig: Free Run
#Atten: 40 dB

Center Freq 1.720000000 GHz

—-—
#IFGain:Low

Ref 30.00 dBm

#VBW 1.2 MHz

Occupied Bandwidth Total Power

17.940 MHz
-9.447 KHz
19.49 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW

AC || GENSEINT|SORCEOF | ALGNAUTO |02:00:50PM S2p05, 2028

Radio Std: None

AvglHold: 30730

Radio Device: BTS

Span 40 MHz
#Sweep 100 ms|

31.0dBm

99.00 %
-26.00 dB

sTATUS

Frequency

Center Freq 1.720000000 GHz

Ref 30.00 dBm

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

—-—
#IFGainLow

16QAM

Agilent Spectrum Analyzer - Occupied BW

QR e s a1 ceen/sORCeOR | AIGIAUTO  |020103PScpcs, 2025

Center Freq: 1720000000 GHz Radio Std: None Frequency
Trig: Free Run ‘AvglHold: 30730

HALt dB Radio Device: BTS

Span 40 MHz|
#VBW 1.2 MHz #Sweep 100 ms)

Total Power 30.2dBm

17.970 MHz
22.757 kHz
19.58 MHz

OBW Power
x dB

99.00 %
-26.00 dB

sTATUS

100RB#0

100RB#0

QR 0
Center Freq 1.732500000 GHz

—-—
#FGain:Low

Center Freq: 1.732500000 GHz
Trig: Free Ry
#Atten: 40 dB

Ref Offset9.41 dB
Ref 30.00 dBm

#VBW 1.2 MHz

Occupied Bandwidth Total Power

17.972 MHz
-38.668 kHz
19.53 MHz

OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

Agilent Spectrum Analyzer - Oceupied BW
|| SENSENT|SOLRCEO|  ALGNAUTO |

Radio Std: None

AvglHold: 30730

Radio Device: BTS

Span 40 MHz
#Sweep 100 ms|

30.9dBm

99.00 %
-26.00 dB

sTATUS

Low Channel

LisdLercy Center Freq 1.732500000 GHz

Ref Offset9.41 dB
Ref 30.00 dBm

CFStep

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

—-—
#IFGainLow

Agilent Spectrum Analyzer - Occupied BW
09 ac] | | CHEINISOUREOR |  AUGNAUTO |0201i31PMSens,2023

Center Freq: 1732500000 GHz Radio Std: None Frequency
Trig:Free Run Avg|Hold: 30730

HALt dB Radio Device: BTS

Span 40 MHz
#VBW 1.2 MHz #Sweep 100 ms)

Total Power 30.1 dBm

18.012 MHz
931 Hz
19.58 MHz

OBW Power
xdB

99.00 %
-26.00 dB

sTATUS

CF Step

100RB#0

100RB#0

Center Freq 1.745000000 GHz

#FGainLow

Center Freq: 1745000000 GHz
= Trig: Free Run
#htten: 40 dB

Ref Offset9.41 dB
Ref 30.00 dBm

Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power
18.009 MHz

-12.801 kHz
19.80 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Agilent Spectrum Analyzer - Occupied BW.
T e e = Y VS ALGNAUTO |02:01:46PM Sep05, 2023

Radio 5td: None

AvglHold: 30730

Radio Device: BTS

Span 40 MHZ
#Sweep 100 ms|

30.8dBm

99.00 %
-26.00 dB

STATUS

Middle Channel

Center Freq 1.745000000 GHz

#IFGainLow

Frequency

Ref Offset9.41 dB
Ref 30.00 dBm

Center 1.745 GHz
Res BW 390 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

= Trig:Free Run

Agilent Spectrum Analyzer - Occupied BW.
| | SENSE:INT|SOURCE OFF ALIGNAUTO  |02:01:58PM SepCS, 2023

Center Fraq: 1.745000000 GHz Frequency

AvglHold: 30730

Radio Std: None

#Atten: 40 dB Radio Device: BTS

Span 40 MHz
#VBW 1.2 MHz #Sweep 100 ms;

Total Power 29.8 dBm

18.005 MHz
21.364 kHz
19.51 MHz

OBW Power
xdB

99.00 %
-26.00 dB

100RB#0

100RB#0

High Channel

TEL : +86-755 2302 9901 FAX
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

+86-755 2302 9901 E-mail : service@cer-mark.com
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3.4 Band Edge Compliance

LIMIT

According to §27.53 (h): For operations in the 1710-1755 MHz and 2110-2155 MHz bands, the power of any
emission outside a licensee’s frequency block shall be attenuated below the transmitter power (P) by at least
43 + 10 log10(P) dB.

TEST CONFIGURATION

I CMW3500

I:l 4': I :..l:-:;m conpler |

EUT

Spectrum
Analvzer

TEST PROCEDURE

1. The transmitter output port was connected to base station.

2. The RF output of EUT was connected to the power meter by RF cable and attenuator, the path loss was
compensated to the results for each measurement.

3. Set EUT at maximum power through base station.

4. Select lowest and highest channels for each band and different modulation.

5. Measure Band edge using RMS (Average) detector by spectrum.

TEST RESULTS

Remark:
1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
FDD Band 4, recorded worst case for each Channel Bandwidth of LTE FDD Band 4.

results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK

this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.cor

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-1.4MHz Channel Bandwidth Band Edge Compliance

QPSK

SENSE INT| SOURCE OFF

Agilent Spectrum Analyzer - Spurious Emissions

Q. i - i | i A

ALIGNAUTO

11:26:11 AN Sep05, 2023

CenterFreq: 1.710000000 GHz

Radio Std: None Frequency

Agilent Spectrum Analyzer - Spurious Emissions

OB S | SRS | 117 [ P ALIGN AUTO

Center Freq 1.710000000 GHz Center Fraq: 1710000000 GHz

Trig: Free Run AvglHold: 3

11:26:32 AM Sep05, 2023

Radio Std: None

Frequency

Center Freq 1.710000000 GHz
IFGain:Low

Radio Device: MS

AvglHold: 373 ==
#Atten: 30 dB

" Trig: Free Run
##tten: 30 dB

Radio Device: M$ IFGain:Low
Ref Offset 9.57 dB. Ref Offset9.57 dB
Ref 20.00 dBm Ref 20.00 dBm

| Frequency | Amplitude | [ALimit
1835 dBm
[1.709931000GHz|-20.01dBm | [1601dB |

pur | Range | StartFreq | Stop Freq | RBW Spur [ Range [ Start Freq |Slap Freq [RBW
1.7070 GHz.

1.7090 GHz
1

|Frequency | Ampiitude
8 4)LUU LHZ 6370 dB
27 76 dBm - 1475 dB

sTATUS

sTATUS

6RB#0 6RB#0

Low Channel

Agilent Spectrum Analyzer - Spurious Emissions
T < | | S | -1+ T (500 o

Center Freq 1.755000000 GHz CenteyRraq §I75000000GHIZ
Trig: Free Run AvglHold: 31
IFGain:Low

==
#Atten: 30 dB

11:28:44 AM Sep05, 2023
Radio Std: None

Agilent Spectrum Analyzer - Spurious Emissions
ALIGNAUTO

- | Y o |
Center Freq 1.755000000 GHz

IFGain:Low

| | SEWSEINT|SOLRCEQFF|  ALGNAUTO  [11:28:234MSepS,2023
Center Freq: 1.755000000 GHz Radio Std: None Frequency
Trig: Free Run AvglHold: 38

#Atten: 30 dB

Frequency

Radio Device: MS Radio Device: MS

Ref Offset9.41 dB Ref Offset9.41dB
Ref 20,00

fre

\ L

|Fvequency |Amplnude [ Ta Auto Spur |Range [ StartFreq [ Stop Freq |[RBW |Frequency | Amplitude
- 20144 ‘752 GHz_[17550 GHz 0.07 dBm
755u sz 175« sz 735{124UUUbHZ 2712 dBm

DUUU bHZ -26.

Spur [ Range [ Start Freq |S(op Freq |RBW
_
_

STATUS

STATUS

6RB#0

6RB#0

High Channel

service@cer-mark.com

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail :

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-3MHz Channel Bandwidth Band Edge Compliance
QPSK 16QAM

Agilent Spectrum Analyzer - Spurious Emissions. Agilent Spectrum Analyzer - Spurious Emissions.
L s0a acl || SSEINI|SOLRGEOE |  ALGNAUTO |11ii03AMSepss, a3 QR e oo acl 1| eei|SORCEOR | AIGIAUTO |115via¢aN Sepos,onzs
Conter Freq 1.710000000 GHz Center Freq: 1710000000 GHz Radio Sté: None G Center Freq 1.710000000 GHz Center Fraq: 1710000000 GHz Radio Std: None b ency
o= Trig: Free Run AvglHeld: 38 o= Trig:Free Run AvglHold: 31
IFGain:Low #Atten: 30 dB Radio Device: MS IFGain:Low #Atten: 30 dB Radio Device: MS

Ref Offset 9.57 dB Ref Offset 9.57 dB.
Ref 30.00 dBm Ref 30.00 dBm

CF Step ) : CF Step

Spur [Range [StartFreq [StopFreq |[RBW  [Frequency | Amplitude [ A Limit Auto Spur [Range [StartFreq [StopFreq [RBW [ Frequency [Amplitude | [A Limil Auto
1 11 i7050GH [17090GH | 7”u75ZUUU GHz|-22.05 dBm
22 |17090GHz [1.7100 GHz 1709971000 GHz|-2202dBm | |-9.021dB 2 2 |170%0GH | 15 0 GHz|-27.17 dBm - 41765

1 dB

wsc sTATUS wsc sTATUS

15RB#0 15RB#0
Low Channel

Agilent Spectrum Analyzer - Spurious Emissions Agilent Spectrum Analyzer - Spurious Emissions
] e | S| O -1 00 = R T M 1159 A Sep 05 e QO S <3 | S BRSSSBMBg) | B o+~ 117 ISOUR L0 ALIGNAUTO [ 11:50:35 AM Sen0S, 2023
Center Freq 1.755000000 GHz Center Freq;: 1755000000 GHz Radio Std: None G Center Freq 1.755000000 GHz Center Fraq: 1765000000 GHz Radio Std: None fraency
v Trig: Free Run Avg|Held: 38 o Trig:FreeRun AvglHold: 31
IFGain:Low #Atten: 30 dB Radio Device: MS IFGain:Low #Atten: 30 dB Radio Device: MS

Ref Offset9.41 dB Ref Offset9.41 dB
Ref 30.00 dBm Ref 30.00 dBm

Spur \Range|5hnFreq | StopFreq |RBW |Fvequency [Amplitude | [A Auto Spur \Range|5hr|Freq |StopFreq |[RBW [ Frequency
1 7550 Gz 0GHz|1220dBm | [4774d8 |
[1756472000GHz|1730dBm | [ 430508 |

wsc STATUS wsc STATUS

15RB#0 15RB#0
High Channel

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
- | ——. 0000 0 0 0 ]
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LTE FDD Band 4-5MHz Channel Bandwidth Band Edge Compliance
QPSK 16QAM

Agilent Spectrum Analyzer - Spurious Emissions. Agilent Spectrum Analyzer - Spurious Emissions.
L s0g acl 1| SSEINISOLRGEOE |  ALGNAUTO |12290M Septs, 2023 LR e oo acl 1| eei|sORCEOR | AIGIAUTO |122651PSepts 2028
Conter Freq 1.710000000 GHz Center Freq: 1710000000 GHz Radio 5té: None G Center Freq 1.710000000 GHz Center Fraq: 1710000000 GHz Radio Std: None b ency
o= Trig: Free Run AvglHeld: 38 o= Trig:Free Run AvglHold: 31
IFGain:Low #Atten: 30 dB Radio Device: MS IFGain:Low #Atten: 30 dB Radio Device: MS

Ref Offset 9.57 dB Ref Offset 9.57 dB.
Ref 30.00 dBm Ref 30.00 dBm

CFStep

Spur [Range [ S'ar! Freq | Slap Freq [RBW | Frequency | Amplnude [ A Limit Auto
_
2 2 | 1 7100 Gz [1.709988000 Gz -
_ 0 d

wsc sTATUS wsc sTATUS

25RB#0 25RB#0
Low Channel

Agilent Spectrum Analyzer - Spurious Emissions Agilent Spectrum Analyzer - Spurious Emissions
L sog acl 1| SHSENI|SOLRGEOE |  ALGNAUTO |12:a0:é4PM Septs, 2028 T R sog o] LT | CEVENT|SOUGEOR |  AIGNAUTO |120105PHSencs, 2008
Center Freq 1.755000000 GHz Center Freq;: 1755000000 GHz Radio Std: None G Center Freq 1.755000000 GHz Center Fraq: 1765000000 GHz Radio Std: None fraency
v Trig: Free Run Avg|Held: 38 o Trig:FreeRun AvglHold: 31
IFGain:Low #Atten: 30 dB Radio Device: MS IFGainLow #Atten: 30 dB Radio Device: MS

Ref Offset9.41 dB Ref Offset9.41 dB
Ref 30.00 dBm Ref 30.00 dBm

Spur \Range|5hnFreq | StopFreq |RBW |Fvequency [Amplitude | [A Auto Spur [Range [StartFreq |StopFreq [RBW [ Frequency
1755“sz [1753850000 GHz/p 822 dbm | |-2116d8 |

wsc STATUS wsc STATUS

25RB#0 25RB#0
High Channel

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-10MHz Channel Bandwidth Band Edge Compliance
QPSK 16QAM

Agilent Spectrum Analyzer - Spurious Emissions. Agilent Spectrum Analyzer - Spurious Emissions.
L s0g acl 1| SSEINISOLRGEOE |  ALGAUTO |12:50:49M Septs, 2023 QR e oo acl 1| eGeni|sORCEOR | AIGIAUTO |0LO1IPNSepts 2028
Conter Freq 1.710000000 GHz Center Freq: 1710000000 GHz Radio 5té: None G Center Freq 1.710000000 GHz Center Fraq: 1710000000 GHz Radio Std: None b ency
o= Trig: Free Run AvglHeld: 38 o= Trig:Free Run AvglHold: 31
IFGain:Low #Atten: 30 dB Radio Device: MS IFGain:Low #Atten: 30 dB Radio Device: MS

Ref Offset9.41 dB Ref Offset9.41 dB
Ref 30.00 dBm Ref 30.00 dBm

CFStep

Spur [Range [StartFreq [StopFreq |[RBW | Frequency | Amplnude [ TALimit Auto Spur [Range [StartFreq [StopFreq [RBW | Frequency | Amplnude [ [ALimit

1 11 lieomer [17090GH |
0 bHZ - 22 17006 | [1.709850000 Gz |- -
18214 33 00 0 i 0GHz

wsc sTATUS wsc sTATUS

50RB#0 50RB#0
Low Channel

Agilent Spectrum Analyzer - Spurious Emissions Agilent Spectrum Analyzer - Spurious Emissions
] . 1 | |5 ' 501V 3 MMM 4 AU I | 08021013 PRS0 QO S <3 | S BRSSSBMBg) | B o+~ 117 ISOUR L0 ALIGNAUTO  |01:02:24PM SepC5, 2023
Center Freq 1.755000000 GHz Center Freq;: 1755000000 GHz Radio Std: None G Center Freq 1.755000000 GHz Center Fraq: 1765000000 GHz Radio Std: None fraency
v Trig: Free Run Avg|Held: 38 o Trig:FreeRun AvglHold: 31
IFGain:Low #Atten: 30 dB Radio Device: MS IFGain:Low #Atten: 30 dB Radio Device: MS

Ref Offset9.41 dB Ref Offset9.41 dB
Ref 30.00 dBm Ref 30.00 dBm

Spur \Range | Start Freq |S(op Freq [RBW  [Frequency | Amplitude Auto Spur [Range [StartFreq | StopFreq |RBW |Frequency
-

0130006

_ t7ca0 i 6768000 G E 1.7680 Gz - -2298.d8

/M T R\

wsc STATUS wsc STATUS

50RB#0 50RB#0
High Channel

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
- | ——. 0000 0 0 0 ]
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LTE FDD Band 4-15MHz Channel Bandwidth Band Edge Compliance
QPSK 16QAM

Agilent Spectrum Analyzer - Spurious Emissions.
L s0g acl 1| SSEIVISOLRGEOE|  ALGAUTO |013LiaS seots, 203 R e oo acl 1| ceGeni|sORCEOR | AIGIAUTO |0lalissPsepts o0
Conter Freq 1.710000000 GHz Center Freq: 1710000000 GHz Radio Sté: None G Center Freq 1.710000000 GHz Center Fraq: 1710000000 GHz Radio Std: None b ency
o= Trig: Free Run AvglHeld: 38 o= Trig:Free Run AvglHold: 31
IFGain:Low #Atten: 30 dB Radio Device: MS IFGain:Low #Atten: 30 dB Radio Device: MS

Agilent Spectrum Analyzer - Spurious Emissions

Ref Offset9.41 dB Ref Offset9.41 dB
Ref 30.00 dBm Ref 30.00 dBm

|t

CF Step
3.600000 MHz|

1701299000 GHz |- —
17 GHz 171(1UbHZ [1.709938000 GHz |-30.14 dBm | |-1714.dB
(3 3 [17100GHz [1.7280 GHz. 1.721376000 GHz | 7.612 dBm [2230d8 |

wsc sTATUS wsc

75RB#0 75RB#0
Low Channel

Agilent Spectrum Analyzer - Spurious Emissions Agilent Spectrum Analyzer - Spurious Emissions
B LR soe ac L | SENSEINTISOLRCEO |  ALGNAUTO  01:33:45PMSepdS, 2023 e R R e lsoe ac | ] | SENEINT[SOURCEOR|  AUGNAUTO [01:3406PM Sencs,2023 =
Center Freq 1.755000000 GHz ?e_nteFrFre;: 1.7550000:0 GI:zld - Radio Std: None gaLency Center Freq 1.755000000 GHz ?e_meFrFre;: ”55000020(7:1\(1 i Radio Std: None auency;
> Trig Free Run vg|Hold: > Trig:FreeRun wg|Hold:
IFGainLow #Atten: 30 dB Radio Device: MS IFGain:Low #Atten: 30 dB Radio Device: NS

sTATUS

Ref Offset9.41 dB Ref Offset9.41 dB
Ref 30.00 dBm Ref 30.00 dBm

Spur [ Range [ Start Freq |S(op Freq [RBW  [Frequency it A Auto Spur [Range [StartFreq | StopFreq |RBW |Frequency Auto .
48160000 ___ [2312d8 |
- 215348

wsc STATUS wsc

75RB#0 75RB#0
High Channel

STATUS

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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LTE FDD Band 4-20MHz Channel Bandwidth Band Edge Compliance
QPSK 16QAM

Agilent Spectrum Analyzer - Spurious Emissions. Agilent Spectrum Analyzer - Spurious Emissions.
L sg acl 1| SSEINISOLRGEOE |  ALGAUTO |02:0403%M Seots, 2023 QLR e oo scl 1| ceei|SORCEOR | AIGIAUTO |020k4PMSopts 2028
Conter Freq 1.710000000 GHz Center Freq: 1710000000 GHz Radio 5té: None G Center Freq 1.710000000 GHz Center Fraq: 1710000000 GHz Radio Std: None b ency
o= Trig: Free Run AvglHeld: 38 o= Trig:Free Run AvglHold: 31
IFGain:Low #Atten: 30 dB Radio Device: MS IFGain:Low #Atten: 30 dB Radio Device: MS

Ref Offset9.41 dB Ref Offset9.41 dB
Ref 30.00 dBm Ref 30.00 dBm

CF Step
4.600000 MHz|

Spur | Range | S'ar! Freq | Slap Freq [RBW | Frequency | Amplnude [ A Limit Spur [Range [StartFreq [StopFreq [RBW | Frequency | Amplnude [ [a Limil
8 11 [iesrocrr [17090GH |
_ 17100 GHe 11709932000 GHiz | - 22 17006 | [1.709903000 Gz |- -
33 0414 33 00 3000 sz

wsc sTATUS wsc sTATUS

100RB#0 100RB#0
Low Channel

Agilent Spectrum Analyzer - Spurious Emissions Agilent Spectrum Analyzer - Spurious Emissions
R 500 AC) | | GENSEINT|SOLRCE®|  ALGNAUTO |0206:15PMSepos, 2023 B RC T soo acl || GENEUNT|SOURGEOR|  ALIGNAUTO  [0206:37PMSencs, 2023

Center Freq 1.755000000 GHz Center Freq;: 1755000000 GHz Radio Std: None G Center Freq 1.755000000 GHz Center Fraq: 1765000000 GHz Radio Std: None fraency
Trig: Free Run Avg|Held: 38 Trig: Free Run AvglHold: 31

==} ==
IFGain:Low #Atten: 30 dB Radio Device: MS IFGain:Low #Atten: 30 dB Radio Device: NS

Ref Offset9.41 dB Ref Offset9.41 dB
Ref 30.00 dBm Ref 30.00 dBm

Spur \Range|5hnFreq |S(opFreq |RBW |Fvequency |Amplnude [ Ta Auto Spur [Range [StartFreq | StopFreq |RBW |Frequency | Amplitude Auto ,
_ (1749986000 GHz |0 516 dEm || 2048 d ___ -
__

_ [1.756638000GHz|-2390dBm _| 1109008 _____|

wsc STATUS wsc STATUS

100RB#0 100RB#0
High Channel
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3.5 Spurious Emission
LIMIT

According to §27.53 (h): For operations in the 1710-1755 MHz and 2110-2155 MHz bands, the power of any
emission outside a licensee’s frequency block shall be attenuated below the transmitter power (P) by at least

43 + 10 log10(P) dB.

TEST CONFIGURATION
Conducted Spurious Measurement:
I CMW500
Drirectional coupler
——1L i
EUT ]
Spectrum
Analvzer
Radiated Spurious Measurement:
FRP Dome B

Page 35 of 71
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[ae ]

EUT

f

Soem

‘=t GroundPlane T
Spectrum Analyzer

Pre-Amplifier

[ 1] [Controtied——

{Antenna Tower)

1

TEST PROCEDURE

The EUT was setup according to EIA/TIA 603D.

Conducted Spurious Measurement:

7/

L
r

N\ @

a. Place the EUT on a bench and set it in transmitting mode.
b. Connect a low loss RF cable from the antenna port to a spectrum analyzer and CMW500 by a Directional
Couple.
c. EUT Communicate with CMW500, then select a channel for testing.
d. Add a correction factor to the display of spectrum, and then test.
e. The resolution bandwidth of the spectrum analyzer was set sufficient scans were taken to show the out of
band Emission if any up to10" harmonic.
f. Please refer to following tables for test antenna conducted emissions.
Working Sub range Sweep time
Frequency (GHz) R UL (s)
0.000009~0.000015 1KHz 3KHz Auto
LTE FDD Band 4 0.000015~0.03 10KHz 30KHz Auto
0.03~26.5 1 MHz 3 MHz Auto
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
this document cannont be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer

TEL : +86-755 2302 9901

FAX :

+86-755 2302 9901

E-mail : service@cer-mark.com

mark.com
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Radiated Spurious Measurement:

a. The EUT shall be placed at the specified height on a support, and in the position closest to normal use as
declared by provider.

b. The test antenna shall be oriented initially for vertical polarization and shall be chosen to correspond to
the frequency of the transmitter.

c. The output of the test antenna shall be connected to the measuring receiver.

d. The transmitter shall be switched on and the measuring receiver shall be tuned to the frequency of the
transmitter under test.

e. The test antenna shall be raised and lowered through the specified range of height until a maximum signal
level is detected by the measuring receiver.

f. The transmitter shall then be rotated through 360° in the horizontal plane, until the maximum signal level
is detected by the measuring receiver.

g. The test antenna shall be raised and lowered again through the specified range of height until a maximum
signal level is detected by the measuring receiver.

h. The maximum signal level detected by the measuring receiver shall be noted.

i.  The transmitter shall be replaced by a substitution antenna.

j.  The substitution antenna shall be orientated for vertical polarization and the length of the substitution
antenna shall be adjusted to correspond to the frequency of the transmitter.

k. The substitution antenna shall be connected to a calibrated signal generator.

I.  If necessary, the input attenuator setting of the measuring receiver shall be adjusted in order to increase
the sensitivity of the measuring receiver.

m. The test antenna shall be raised and lowered through the specified range of height to ensure that the
maximum signal is received.

n. The input signal to the substitution antenna shall be adjusted to the level that produces a level detected by
the measuring receiver, that is equal to the level noted while the transmitter radiated power was measured,
corrected for the change of input attenuator setting of the measuring receiver.

0. The measurement shall be repeated with the test antenna and the substitution antenna orientated for
horizontal polarization.

p. The measure of the effective radiated power is the larger of the two levels recorded at the input to the
substitution antenna, corrected for gain of the substitution antenna if necessary.

g. The resolution bandwidth of the spectrum analyzer was set at 100 kHz for Part 22 and 1MHz for Part 24.
The frequency range was checked up to 10th harmonic.

r. Test site anechoic chamber refer to ANSI C63.

TEST RESULTS

Remark:

1. We were tested all RB Configuration refer 3GPP TS136 521 for each Channel Bandwidth of LTE
FDD Band 4; recorded worst case for each Channel Bandwidth of LTE FDD Band 4.

Conducted Measurement:

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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LTE FDD Band 4-1.4MHz Channel Bandwidth
Low Channel

16QAM

st e S - Agilent Spectrum Analyzer - Swep
AL RE 0 A CENSESINT| SCURCE OFF AL RE 0 A SENGEINT| SOURCE CFF | ALIGNAUTO
Center Freq 515.000000 MHz : (I enter Freq 000000 #Avg Type: RMS
A0 Fast > Trig: Free Run Avg|Hold: 50/50 & O Fast > Trig: Free Run AvglHold: 50/50
IFGain:Low ___#Atten: 36 dB § IFGain:Low  #Atten: 36 dB
Auto Tune

Auto Tune|
Ref Offset 7.96 dB.
10 dBIdlv Ref 25.00 dBm

Center Freq|
515000000 MHz

CenterFreq|
515000000 MHz

StartFreq
30.000000 MHz

StartFreq
30.000000 MHz

Stop Freq| Stop Freq

1.000000000 GHz 1.000000000 GHz|

CFStep CFStep

M 97.000000 MHz M 97.000000 MHz

Auto Man Auto Man
bbb

FreqOffset - Freq Offset

0Hz 0Hz,

Start 30.0 MHz Stop 1.0000 GHz
#Res BW 1.0 MHz . Sweep 2.000 ms (30001 pts)|

wsc sTaTUS

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
RL RF 50Q AC CENSE:INT| SGURCE OFF 120! ), F RL RF 50Q AC SENSE:INT[ SOURCE CFF F
Center Freq 3.000000000 GHz 1 #Avg Type: RMS Trace 1Y ey Center Freq 3.000000000 GHz - #hvg Type: RMS = 4 e
Phorfast - Trig:Free Run AvglHold: 38 o o+ Trig:Free Run AvglHold: 353
IFGain:Low #Atten: 36 dB #Atten: 36 dB -
Auto Tune
Ref Offset9.2 dB ) Ref Offset9.2 dB
[ogidv_Ref25.00 dBm -42. [ogicv_Ref 25.00 dBm

Center Freq
3.000000000 GHz,

StartFreq
1.000000000 GHz|

Stop Freq
5000000000 GHz

CF Step
400000000 MHz
Auto Man

FreqoOffset
0Hz,

Start 1.000 GHz Stop 5.000 GHz Start 1.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 5.000 s (30001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 5.000 s (30001 pts)

= ATUS = STATUS

1GHz~5GHz 1GHz~5GHz

Agnem Spectrum Analyzer Swepl SA Agnem Spectrum Analyzer Sweu SA
SENSEINT|SGURCE OFF | ALIGNALTO | 11:20:23 AMSep(5, 2023 SENSEINT|SOURCE CFF | ALIGNAUTO _|11:32:21 AMSep(Qs, 2023

Center Freq 8 500000000 GHz #Avg Type: RMS TRACE RO Center Freq 8 50000000(] GHz #Avg Type: RMS A 4 (I
hO ot o Trig: Free Run AvglHold: 313 RO Fast o Trig: Free Run AvglHold: 31
IFGain:Low #Atten: 20 dB IF ow #Aten: 20 dB

MKr1 5.192 03 G Hz /[ Mkr1 11.441 17 GHz |l
Ref Offset 11.04 dB Ref Offset 11.04 dB
{0 deid Ref 10.00 dBm -51.942 dBm {ogeiay Ref 10.00 dBm -56.017 dBm

Center Freq|
8500000000 GHz

StartFreq
$5.000000000 GHz|

Stop Freq|
12.000000000 GHz

CF Step
700.000000 MHz|
Auto Man

FreqOffset
OHz

Start 5.000 GHz Stop 12.000 GHz Start 5.000 GHz Stop 12.000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 5.000 s (30001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 5.000 s (30001 pts)

wsc sTATUS wsc sTaTUS

5GHz~12GHz 5GHz~12GHz

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
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Agilent Spectrum Analyzer - Swept SA
RL R 500 AC
Center Freq 19.250000000 GHz
IFGain:Low

Ref Offset 11.18 dB
Ref 10.00 dBm

Start 12.000 GHz
#Res BW 1.0 MHz

wsc

PHO: Fast ~—~

#VBW 3.0 MHz*

SENSEINT| SQURCE OFF | ALIGNALTO
#Avg Type: RMS
AvglHold: 35

Frequency

Trig: Free Run
#htten: 20 dB

Mkr1 25.436 2 GHz Auto Tune

Center Freq|
19.250000000 GHz

StartFreq
12.000000000 GHz

CF Step
1.450000000 GHz|
Man

FreqOffset
0 Hz|

Stop 26.500 GHz
#Sweep 5.000 s (30001 pts)

STATUS

Agilent Spectrum Analyzer - Swept SA

RL R 500 AC
Center Freq 19.250000000 GHz
Pl st

Ref Offset 11.18 dB
Ref 10.00 dBm

Start 12.000 GHz
#Res BW 1.0 MHz

wsc

= Trig: Free Run

#VBW 3.0 MHz*

SENSEINT| SOURCE CFF- ALINAUTO

AvglHold: 37
#hcten: 20 dB

Mkr1 25.427 0 GHz
-43.680 dBm

Stop 26.500 GHz
#Sweep 5.000 5 (30001 pts)

STATUS

12GHz~26.5GHz

12GHz~26.5GHz

1RB#0

1RB#0

LTE FDD Band 4-1.4MHz Channel Bandwidth

Middle Channel

Agilent Spectrum Analyzer - Swept SA

RL RF 500 AC
Center Freq 515.000000 MHz
IFGain:Low

Ref Offset 7.98 dB.
Ref 25.00 dBm

Start 30.0 MHz
#Res BW 1.0 MHz

=

h O Fast > Trig: Free Run

#VBW 3.0 MHz*

QPSK

SENSE:INT| SGURCE OFF ALIGNALTO
#hvg Type: RMS
AvglHold: 50/50

11:33:12 AM Sep 05, 2023
TRAGE Frequency

#Atten: 36 dB

Mkr1 800.79 MHz Auto Tune

-37.365 dBm

Center Freq
515,000000 MHz

StartFreq
30.000000 MHz,

Stop Freq
1.000000000 GHz

CF Step
97000000 MHz,
0 Man

FreqoOffset
0Hz,

Stop 1.0000 GHz
Sweep 2.000 ms (30001 pts)

STATUS

Agilent Spectrum Analyzer - Swept SA
RL RF 500 AC

Center Freq 515.000000 MHz

PI

IFGain:Low

Ref Offset 7.98 dB.

10dBidiv  Ref 25.00 dBm
Log

Start 30.0 MHz
#Res BW 1.0 MHz

=

stor Trig: Free Run

#VBW 3.0 MHz*

16QAM

SENSE:INT| SOURCE CFF. ALIGNAUTO
#hvg Type: RMS
AvglHold: 50/50

11:3500 AM Sep 05, 2023
TRAC Frequency

#Atten: 36 dB

Mkr1 478.72 MHz AutoTune

-37.357 dBm

FreqOffset
0 Hz,

Stop 1.0000 GHz
Sweep 2.000 ms (30001 pts)

STATUS

Agilent Spectrum Analyzer - Swept SA
RL R 500 AC
Center Freq 3.000000000 GHz
IFGain:Low

Ref Offset 9.2 dB.

Start 1.000 GHz
#Res BW 1.0 MHz

wsc

PHO: Fast ~—~

#VBW 3.0 MHz*

30MHz~1GHz

SENSE:INT| SOURCE OFF ALGNALTO

Frequency

Trig: Free Run
#Atten: 36 dB

AvglHold: 313

Mkr2 3.603 87 GHz Auto Tune

Center Freq|
3.000000000 GHz

StartFreq
1.000000000 GHz|

Stop Freq|
5.000000000 GHz,

CF Step
400.000000 MHz|
Man

FreqOffset
OHz

Stop 5.000 GHz
#Sweep 5.000 s (30001 pts)

sTATUS

Agilent Spectrum Analyzer - Swept SA

RL R 500 AC
Center Freq 3.000000000 GHz
PNO: Fast
IFGain:Low

Ref Offset 9.2 dB.

Start 1.000 GHz
#Res BW 1.0 MHz

wsc

o Trig: Free Run

#VBW 3.0 MHz*

30MHz~1GHz

SENSEINT| SOURCE CFF- ALINAUTO

Frequency
AvglHold: 37
#Acten: 36 dB

Mkr2 3.631 20 GHz Auto Tune

-42.493 dBm

CenterFreq|
3000000000 GHz

StartFreq
1.000000000 GHz|

Stop 5.000 GHz
#Sweep 5.000 s (30001 pts)

sTaTUS

1GHz~5GHz

1GHz~5GHz

TEL : +86-755 2302 9901

FAX :
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RL R 500 AC
Center Freq 8.500000000 GHz

IFGain:Low

Ref Offset 11.04 dB
Ref 10.00 dBm

Start 5.000 GHz
#Res BW 1.0 MHz

PHO; Fast

HUAK TESTING

#Avg Type: RMS

Trig: Free Run AvglHold: 35

#Atten: 20 dB

Stop 12.000 GHz
#Sweep 5.000 5 (30001 pts)

STATUS

Page 39 of 71

Agilent Spectrum Analyzer - Swept SA

Frequency

Auto Tune

Center Freq|
8500000000 GHz

StartFreq
5.000000000 GHz,

CF Step
700.000000 MHZ

FreqOffset
0 Hz|

Agilent Spectrum Analyzer - Swept SA

RL R 500 AC
Center Freq 8.500000000 GHz
P

Ref Offset 11.04 dB

10dB/div  Ref 10.00 dBm
Log

Start 5.000 GHz

Report No.: HK2308233869-4E

SENSEINT| SOURCE CFF- ALINAUTO

= Trig: Free Run
#hcten: 20 dB

AvglHold: 37

Mkr1 11.968 73 GHz
-56.164 dBm

#Res BW 1.0 MHz .

#Sweep 5.000 5 (30001 pts)

STATUS

Stop 12.000 GHz

Center Freq 19 250000000 GHz
PHO: F
IFGain:| an

Ref Offset 11.18 dB.

1Lo dBidiv  Ref 10.00 dBm

Start 12.000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz*

EENSE:INT| SCURCE OFF
#Avg Type: RMS
== Trig: Free Run AvglHold: 373
#Atten: 20 dB

Stop 26.500 GHz
#Sweep 5.000 s (30001 pts)

sTATUS

Agnem Spectrum Analyzer Swepl SA

Frequency

Auto Tune

CenterFreq
19.250000000 GHz

StartFreq
12.000000000 GHz|

Stop Freq
26500000000 GHz

CFStep
1.450000000 GHz|
Man

FreqOffset
0Hz

Agilent Spectrum Analyzer - Swept SA

RL RF 502 AC
Center Freq 19.250000000 GHz
P

Ref Offset 11.18 dB.

1Lo dBidiv  Ref 10.00 dBm

Start 12.000 GHz
#Res BW 1.0 MHz

SENSE:INT| SOURCE CFF
#Avg Type: RMS
Trig: Free Run AvglHold: 373

==
#Atten: 20 dB

#VBW 3.0 MHz* #Sweep 5.000's (30001 pts)

sTaTUS

Stop 26.500 GHz

12GHz~26.5GHz

12GHz~26.5GHz

1RB#0

1RB#0

LTE FDD Band 4-1.4MHz Channel Bandwidth

High Channel

RL R 500 AC
Center Freq 515.000000 MHz

IFGain:Low

Ref Offset 7.96 dB.

10 dBIdlv Ref 25.00 dBm

Start 30.0 MHz
#Res BW 1.0 MHz

PHO: Fast ~—

#VBW 3.0 MHz*

Agilent Spectrum Analyzer - Swept SA

SENSE:INT| SOURCE OFF ALGNALTO

Trig: Free Run
#Atten: 36 dB

Avg|Hold: 50/50

Mkr1 762.06 MHz

Stop 1.0000 GHz
Sweep 2.000 ms (30001 pts)|

Frequency

Auto Tune

Center Freq|
515000000 MHz

StartFreq
30.000000 MHz

Stop Freq|
1.000000000 GHz|

CF Step
97 000000 MHz

FreqOffset
OHz

PNO: Fast
IFGain:Low

16QAM

SENSEINT| SOURCE CFF | ALISNAUTO
#hvg Type: RMS
o Trig: Free Run Avg|Hold: 50/50

#Atten: 36 dB

sTaTUS

Auto Tune|

CenterFreq|
515000000 MHz

StartFreq
30.000000 MHz

Stop Freq
1.000000000 GHz

CFStep

Freq Offset
O0Hz

30MHz~1GHz

30MHz~1GHz

TEL : +86-755 2302 9901
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Agilent Spectrum Analyzer - Swept SA

Ref Offset 9.2 dB

Start 1.000 GHz
#Res BW 1.0 MHz

wsc

HUAK TESTING

RL R 500 AC
Center Freq 3.000000000 GHz

SENSEINT| SQURCE OFF | ALIGNALTO
#Avg Type: RMS
AvglHold: 35

Frequency

Trig: Free Run
#htten: 36 dB

PHO; Fast
IFGain:Low

Mkr2 3.624 67 GHz Auto Tune

Center Freq|
3.000000000 GHz

StartFreq
1.000000000 GHz|

Page 40 of 71

CF Step
400.000000 MHz
Man

FreqOffset
0 Hz|

Stop 5.000 GHz
#Sweep 5.000 5 (30001 pts)

STATUS

Report No.: HK2308233869-4E

Agilent Spectrum Analyzer - Swept SA
SENGEINT| SOURCE CFF ALIGNAUTO
Frequency

RL R 500 AC
Center Freq 3.000000000 GHz
P

= Trig: Free Run
#hcten: 36 dB

AvglHold: 37

Mkr2 3.607 87 GHz AutoTune

-42.487 dBm

Start 1.000 GHz Stop 5.000 GHz
#Res BW 1.0 MHz #Sweep 5.000 5 (30001 pts)

wsc STATUS

Agilent Spectrum Analyzer - Swept SA

Ref Offset 11.04 dB.
Ref 10.00 dBm

Start 5.000 GHz
#Res BW 1.0 MHz

RL RF 50Q AC
Center Freq 8.500000000 GHz
PH

EENSE:INT| SCURCE OFF
#Avg Type: RMS
AvglHold: 373

Frequency

0: Fast ~»~ Trig: Free Run
IFGain:Low __#Atten:20 dB
Auto Tune

CenterFreq
8.500000000 GHz,

Stop Freq
12.000000000 GHz

CFStep
700.000000 MHz|
Man

FreqOffset
0Hz

Stop 12.000 GHz

#VBW 3.0 MHz* #Sweep 5.000 s (30001 pts)

Agilent Spectrum Analyzer - Swept SA
SENSEHINT| SOURCE CFF
#Avg Type: RMS

RL RF 502 AC
Center Freq 8.500000000 GHz
P AvglHold: 373

== Trig: Free Run
#Atten: 20 dB

Mkr1 11.442 10 GHz

Ref Offset 11.04 dB. -56.073

Ref 10.00 dBm

Start 5.000 GHz
#Res BW 1.0 MHz

Stop 12.000 GHz
#Sweep 5.000's (30001 pts)

Agilent Spectrum Analyzer - Swept SA

Ref Offset 11.18 dB
Ref 10.00 dBm

Start 12.000 GHz
#Res BW 1.0 MHz

wsc

RL R 500 AC
Center Freq 19.250000000 GHz

5GHz~12GHz

SENSEINT| SQURCE OFF | ALIGNALTO
#Avg Type: RMS
AvglHold: 35

11:39:50 AM Sep05, 2023
Frequency

Trig: Free Run

#Atten: 20 dB

PHO: Fast ~—~
IFGain:Low

Mkr1 25.428 9 GHz Auto Tune

Center Freq
19.250000000 GHz

StartFreq
12.000000000 GHz

Stop Freq|
26.500000000 GHz|

CF Step
1.450000000 GHz|
Auto Man

FreqOffset
0 Hz|

Stop 26.500 GHz
#Sweep 5.000 s (30001 pts)

STATUS

#VBW 3.0 MHz*

SENSE:INT| SOURCE CFF
#hvg Type: RMS
AvglHold: 37

Frequency

= Trig: Free Run
#hcten: 20 dB

Mkr1 25.440 1 GHz Auto Tune

Ref Offset 11.18 dB -43.613 dBm

Ref 10.00 dBm

CenterFreq|
19.250000000 GHz

StartFreq|
12.000000000 GHz

Start 12.000 GHz Stop 26.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 5.000 s (30001 pts)

wsc STATUS

12GHz~26.5GHz

12GHz~26.5GHz

1RB#0

1RB#0
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